THENavE—)L & FIVY LN —
FIG.216 ACCELERATOR CONTROLS & CHANGE LEVER

RHES BEES EEEE aLEHR z bR ] B <t 5 &
KeyNo Parts No Part Name ALL # [Application PDescriptior] Remarks

36 31270 0650 [WIRE ASSY ;HAND 4% ASSY ;PTO 1

37 03030 0632 |SPRING PIN ATYUTEY 1

38 39956 8730 |PLATE 7°b—b PTOIM¥ 1

39 03131 0820 [PIN EFTAREY 2

40 02230 0010 |U NUT ;M10 Uty 1

41 39921 1890 [SPACER AN =Y 1

42 03010 2025 |SPLIT PIN ATYYMEY 2

43 32410 6800 [CHANGE LEVER ;PTO [FIVY'Ln'— PTO 1

44 06810 9052 |VINIL TUBE EZ-NF1-7 1

45 02230 0008 [U NUT :M8 U-1vk 1

46 02610 0008 |WASHER Yok 1

47 37846 0840 [COVER =750 1 *(a)

#(a) MC234 : 20005 - MC284 : 20245 — MC354 : 2005

N
|

81



82

Y-y & BEIL-4

FIG.217 CHASSIS & SAFETY ROPS ASSY

.

RHES HRES ENCIER & LEHK z [EE S Ei i &
KeyNo Parts No Part Name ALL # [Application PDescriptior] Remarks
1 32055 1652 [FRAME ;MAIN Ib=L MY 1 *(a)
2 32055 1671 |[FRAME ;FRONT =4 ;)1 1
3 32055 1690 |FRAME ;SUPPORT Ib—Lh II 1
4 06061 0000 |GREASE NIPPLE TYRZYT W 1
5 39851 0070 |BUSHING 7991 :25x30x25 2
6 01151 0820 |BOLT ;M8x20 LA 2
7 01031 0820 |BOLT ;M8x20 Ik 8
8 02150 0008 |NUT ;M8 F9b 8
9 39811 0110 |RUBBER Th 4
10 32056 0771 |FRAME :MISSION P SV VEY 1
11 01031 1020 |BOLT ;M10x20 A 6
12 02150 0010 [NUT ;M10 FUb 6
13 01041 1425 |BOLT :M14x1.5-25L A 4
14 02710 0014 |SPRING WASHER YORV/IVPAY 4
15 01151 1020 |BOLT :M10x20 ALk 6
16 37830 6890 |FRAME ;L.H ROPS Iz AN 1
17 37830 6910 |[FRAME ;RH ROPS JL-L V4R 1
18 01151 1225 |BOLT ;M12x25 AN 6
19 01031 1025 |BOLT ;M10x25 Ik 6
20 39911 1970 [CLAMP 99397 1
21 01010 9502 |BOLT :M16x1.5-90L A 2
22 02240 9003 |U NUT ;M16x1.5 Utyh ;+4ny 2
23 39961 1460 [PIN £y 2
24 39821 3410 [SPRING YORVIA 2
25 37830 6930 |FRAME :ROPS =L 91 1
26 39823 0070 [WIRE ;ROPS 4% ;ROPS 2
27 35560 5290 [STEP ATY7 k3 1
28 39911 0340 [CLAMP 9397 1
29 02150 0010 [NUT ;M10 FUb 6

1 32055 1654 |FRAME ;MAIN Fb=L MY 1 *(b)
*(a) MC234 : 10001 — 10024 MC284 : 10001 — 10076 MC354 : 10001 — 10034
*(b) M0234I : 10025 - MC284 : 100|77 - MC354: 100|34 -




IRT =L
FIG.218 LIFT ARM

RHES HRES EEER aLEHR z o B B o<t B &
KeyNo Parts No Part Name ALL # [Application PDescriptior] Remarks

1 34411 1190 [LIFT ARM ;LH J7b7-4 ;L 1

2 39851 0300 |BUSHING 71 4

3 06061 0000 |GREASE NIPPLE HYRAZYT N 2

4 34411 1210 |LIFT ARM ;RH J7b7-4 ;R 1

5 39821 2310 |SPRING A2y 2

6 01031 1040 |BOLT ;M10x40 DAY 2

7 39956 8720 (PLATE A 1

8 01151 0816 |BOLT ;M8x16 Rk 2

9 34490 2310 (BRACKET 77k 1
10 01151 1230 |BOLT ;M12x30 A 8
11 37031 0590 (BRACKET ;L.H 779k L 1
12 37031 0610 |BRACKET ;RH 739k R 1
13 02230 0010 |U NUT ;M10 utyt 2
14 02610 9013 |WASHER DVVA 2
15 01151 1020 |BOLT ;M10x20 ALk 2
16 34495 2790 |CYLINDER ASSY VU4 ASSY Y7k 2
17 06062 0000 |GREASE NIPPLE HYRZYT N 2
18 06064 0000 |GREASE NIPPLE TYRZYT W 2
19 34067 3590 |[ADAPTER 7474 1
20 34067 2830 |ADAPTER 7478 YAMYYAY 1
21 34017 0880 (VALVE N7 RN 1
22 02610 0010 |WASHER DVVA 2
23 34067 3820 |[ADAPTER 7474 2
24 34069 2350 |OIL HOSE k-2 1
25 34069 0450 [OIL HOSE A4 Iik—2Z :L750 1
26 34069 0240 |OIL HOSE A4ik—2 :L450 2
27 06720 0150 |HOSE CLIP H=2 47’ 4
28 39960 0110 |PIN [} 4
29 01151 0812 |BOLT ;M8x12 A 4
30 37090 0760 |PIN £’y COMPL 2
31 59973 0030 [SET PIN VINEY 2
32 37077 0130 |PLATE :LATCH 7°L—k 779 2
33 38596 0550 (COVER :TUBE A= anh —tFa-7" 1
34 34496 0440 |SEAL KIT Y=IKIT 1

83



84

K URYh & 7104
FIG.219 BONNET & FENDERS

REES BEES EEEE aLEHR z bR ] B <t 5 &
KeyNo Parts No Part Name ALL # [Application PDescriptior] Remarks
1 35011 1300 [BONNET [ZSTS 1
2 39812 1150 |[RUBBER A 4
3 01081 0820 |BOLT ;M8x20 AN 4
4 37810 6940 SIDEGUARD ;L.H YA —F LH 1
5 37810 6950 [SIDEGUARD ;R.H $A D= ;RH 1
6 35010 3830 |[BONNET ;GRILLE VE S AT A 1
7 01081 0820 |BOLT ;M8x20 A 8
8 02310 0008 |NUT ;M8 FUb 2
9 02310 0006 |NUT ;M6 FYb 2
10 35050 2752 |[BONNET SUPPORT FURYMHT 1 *(a)
11 35050 2770 |BONNET SUPPORT R URYMYT T 1
12 35050 2781 [BONNET SUPPORT FURYMHYT 2
13 39813 1310 |SPONGE IAVAR VY 1
14 39851 1710 [BUSHING 7991 ;25x30x25 2 *(c)
15 03010 2516 |SPLIT PIN AZUYREY 2
16 39818 0671 |GRIP JU97° 2
17 02310 0008 |NUT ;M8 FUb 4
18 35075 5840 [COVER 774 KA=IhiN - 1 *(a)
19 01151 1025 |BOLT ;M10x25 AN 4
20 | 02610 0010 |WASHER DPPa 6 *(a)
21 02070 0010 |NUT :M10 Tk 2 *(a)
22 01031 1030 |BOLT ;M10x25 E/AN 2 *(a)
23 38515 0200 |REFFLECTOR LILh4 2
24 35510 5460 [FENDER ;L.H JIVE L 1
25 37810 6960 [SIDEGUARD ;L.H HAD =N LH 1
26 01081 0820 [BOLT ;M8x20 DAY 3
27 01080 9007 |BOLT ;M8x14 AN 11
28 35510 5470 [FENDER ;R.H 7Iv% R 1
29 37810 6970 [SIDEGUARD ;R.H #4440 -+ ;RH 1
30 01081 0820 [BOLT :M8x20 bk 3
31 39812 0410 |RUBBER Th Y7 RNE 1
32 39811 5430 |[RUBBER A 1
33 01010 9435 |BOLT :M8X10 AN 4
34 39821 1210 [SPRING A7 HIN R 4
35 39813 1210 [SPONGE ILAVRR YUY 1




K URYh & 7104
FIG.219 BONNET & FENDERS

RHES BEES EEEE aLEHR z bR ] B <t 5 &
KeyNo Parts No Part Name ALL # [Application PDescriptior] Remarks
36 35511 1970 [FENDER JIVE F-N-710% | 2
37 35517 1760 [SET PLATE AV R ] NV 2
38 02310 0008 |NUT ;M8 FUb 4
39 01081 0820 |BOLT ;M8X20 AN 6
10 35050 2753 |BONNET SUPPORT FVAYMHT 1 *(b)
18 35075 5991 [COVER 774K AN = 1 *(b)
20 02610 0010 |WASHER YA 4 *(b)
40 39812 1440 |RUBBER T4 Yy 2 *(b)
41 39923 5760 |COLLAR h7— R vxIb 2 *(b)
42 03131 1045 |PIN EIT4TEY 2 *(b)
43 03110 0010 |SNAP PIN ATI7EY 2 *(b)
__________________________ *(a) MC234 : 10001 - 10024 MC284 : 10001 — 10076 MC354 : 10001 — 10034
*(b) MC234 : 10025 - MC284 : 10077 — MC354 : 10034 -
14 39851 2160 [BUSHING 7YY ;:25x30x25 2 *(d)

*(c) CM284: 10001 — 20098 CM364 : 10001 - 20266
#(d) CM284 : 20099 - CM364 : 20267 -

85



86

NI)-ATTVY & BLE

FIG.220 POWER STEERING & PIPING

RHES HRES ENCIER & LEHK z [EE S Ei i &
KeyNo Parts No Part Name ALL # |Application Descriptior] Remarks
1 33401 1200 [STEERING CASE ASSY [AT7Yv%5—Z ASSY | 1
2 33429 3135 [CHECK VALVE FIVINLT 494 1
3 33429 3128 [SEAL KIT Y=l KIT 1
4 01161 1020 |BOLT ;M10x1.25-20L LAY 4
5 34067 1220 |ADAPTER :M14X1.5 7478 .G3/8-M14 2
6 05210 0140 |O-RING oy 3
7 34067 1710 [ADAPTER ;M16X1.5 747°%,G3/8-M16 1
8 02610 0006 |WASHER 9% 3
9 34070 7990 |OIL PIPE ;P W4T P 1 *(a)
10 34070 8000 [OIL PIPE ;L FAWNA7 L 1
11 34070 8010 |OIL PIPE ;R AN47 R 1
12 34067 1381 |ADAPTER 7474 PS 2
13 02080 0014 |NUT ;M14x1.5 FYb 2
14 02710 0014 |SPRING WASHER YORV/IVPAY 2
15 39811 5630 |RUBBER T4 1
16 39911 2130 [CLAMP 9397 2
17 01011 0660 |BOLT ;M6x60 A 1
18 02240 0006 |U NUT ;M6 uryt 1
19 19910 6021 |CLAMP 957" COMPL 2
20 01081 0620 |BOLT :M6x20 bk 2
21 34070 8020 |OIL PIPE ;T FAWNA7 T 1
22 39848 0240 (BOLT BANJO ;G3/8 AR I ;G3/8 1
23 05210 0200 |O-RING oy 2
24 01131 0620 |BOLT ;M6x20 AN 1
25 34069 2021 |OIL HOSE A4 ik—2 :L375 2
26 39911 0340 [CLAMP 9397 1
27 01151 1020 |BOLT ;M10x20 AN 1
28 39910 0630 [CLAMP 93v7°PS 1
9 34070 7991 [OIL PIPE ;P AAWiN47 P 1 *(b)
29 34069 0510 |OIL HOSE F4Vik—2 :L400 1 *(c)
*(a) MC234 : 10001 — 10023 MC284 : 10001 — 10053 MC354 : 10001 — 10029
*(b) M0234I : 10024 - MC284 : 100|54 - MC354: 100|30 -




NI=-ATTIVY & ELE
FIG.220 POWER STEERING & PIPING

RHES MRES I aLEHK z BG5S ® £ B =
KeyNo Parts No Part Name ALL # |Application Descriptior] Remarks
29 34069 2650 (OIL HOSE F4Iik—2Z :L370 1 *(d)

*(c) MC284 : 10054 - 10061

#(d) MC234:10024 - MC284: 10062 - MC354 : 10030 -

87



88

-V & BREE

FI1G.221

CONTROL VALVE & PIPING

RHES HRES B R R W & LER e <t i =
KeyNo Parts No Part Name ALL # [Application PDescriptior] Remarks
1 34001 6720 |VALVE ASSY IVTPO-AN V7" ASSY 1 *(a)
2 03030 0528 |SPRING PIN ATVUTEY 1
3 34010 6520 [CONTROL LEVER avkba-bn— 1
4 39818 0610 |GRIP g7’ 1
5 03110 0004 |SNAP PIN ATY7EY 1
6 39818 0332 (GRIP JU97° 1
7 02070 0010 |NUT ;M10 FYb 2
8 34067 1730 |[ADAPTER ;G1/4 774 1
9 05211 0110 |O RING oy 1
10 34067 1810 [ADAPTER :G3/8 7478 AN~} 1
11 01151 0812 |BOLT ;M8x12 AN 2

12 34075 0300 [BRACKET 7397k 1 *(c)
13 01151 1020 |BOLT ;M10x20 AN 2
14 34070 8040 |OIL PIPE TAWNA7" 5=y 1
15 39848 1040 |EYE BOLT :G3/8 T4H bk :G3/8 2
16 05210 0200 |O RING oy 8
17 34069 2010 |OIL HOSE FANE=R H953uL60( 1
18 39875 0420 [HOSE BAND F=ANUF 2
19 34069 3571 |OIL HOSE A4Ihih—2 ;L830 1
20 34070 8050 [OIL PIPE FAWINAT =531 1
21 05210 0150 |O RING oy 2
22 39848 1300 [EYE BOLT :1/4 TAR WS ;G1/4 1
23 34070 8060 |OIL PIPE TAN47" 97 1
24 01081 0816 [BOLT :M8x16 AN 4
25 34070 8070 |OIL PIPE FAiN47 H=79A 1
26 39848 0320 [CONNECTOR :PT3/8 7474 :PT3/8 1
27 39848 0240 |EYE BOLT :G3/8 74K ;G3/8 1
28 39911 3240 [CLAMP 9397 1
29 01151 1016 |BOLT ;M10x16 AN 1
30 39811 3310 [RUBBER Th 1
31 34045 1030 |OIL PUMP AWK VT 1
32 34049 0224 (SEAL KIT Y=l KIT 1
33 32226 2800 |BEARING HOLDER ANTVTRLE 1
34 05230 0600 |O RING oy 1
35 05230 0700 |O RING 0 vy 1




FIG.221

VM-V & BREE
CONTROL VALVE & PIPING

RHES BEES EEEE aLEHR z bR ] B <t 5 &
KeyNo Parts No Part Name ALL # [Application PDescriptior] Remarks
36 01031 0870 |BOLT B;M8x70 wILb 4
37 02150 0008 |NUT ;M8 FUk 4
38 34046 0180 |DRIVE GEAR (PR N 1
39 04013 6004 |BALL BEARING F=WATYIY 2
40 34070 7970 |OIL PIPE FANNA7 393y 1
41 01081 0620 |BOLT ;M6X20 DAY 3
42 01081 0630 |BOLT :M6X30 AN 3
43 34062 1880 [FLANGE AUNIFTUY 1
44 06810 9053 |VINYL TUBE EZ-LF1-7 1
45 34029 2120 [PIN ] 1
46 39811 0140 |RUBBER Th 1
1 34001 6721 |VALVE ASSY IVTPO-LN V7" ASSY 1 *(b)
47 38589 1124 [SPIRAL TUBE ANATNFI-T 1 *(b)
*(a) MC234 : 10001 - 10032 MC284 : 10001 — 20100 MC354 : 10001 — 20033
*(b) MC234 : 20001 -— MC284 : 20101 - MC354 : 20034 -
12 34075 0302 |BRACKET 7397k 1 *(d)
48 39957 0110 [PLATE 7=k 1 *(d)
49 01081 0816 |BOLT B:M8x16 A 2 *(d)
50 02610 0010 |WASHER UMY 2 *(d)
*(c) MC234 : 10001 — 10032 MC284 : 10001 — 20045 MC354 : 10001 - 20022
__________________________ *(d) MC234:20001 - MC284 :20046 - MC354 : 20023 -

89



90

avkA—=LN L7 ASSY
FIG.222 CONTROL VALVE ASSY

\-\.
-~
/'/
//

RHES BEES EIE & LEH z bR ] i 5 &
KeyNo Parts No Part Name ALL # [Application PDescriptior] Remarks
1 34001 6720 [VALVE ASSY :LIFT avka— L7 ASSY | 1 *(a)

2 * VALVE BODY NVIRTA 1

3 * COVER an'- 1

4 01151 1020 |BOLT ;M10x20 E/AN 2

5 05210 0140 |O RING o Yvy 2

6 34029 2120 [PIN [ 1

7 * BOLT ;M6x18 Ik 2

8 * LINK uh 1

9 * SPACER AN 1
10 * OIL SEAL A=l 2 *(a)
11 * SPACER AN 1
12 * SPOOL A7=l 1
13 * O-RING oYy 1
14 * SPOOL, SPRING YRV 1
15 04810 0004 |STEEL BALL AF=lbik =) 2
16 * SPRING A7V 1
17 * STEEL BALL AF=IiE =N 1
18 * DETENT Tk 1
19 * CAP :END EVATA 1
20 * BOLT ;M6x18 b 2
21 34029 3821 [SEAL KIT v= KIT 1 *(a)

1 34001 6721 [VALVE ASSY :LIFT avka—n L7 ASSY | 1 *(b)
10 * OIL SEAL - 1 *(b)
21 34029 3826 |SEAL KIT =)l KIT 1 *(b)
22 * O-RING o vy 1 *(b)
23 * BACKUP RING NYITYTYUY 1 *(b)
24 * COLLAR h- 1 *(b)
25 * O-RING oYy 1 *(b)

*(a) MC234 : 10001 - 10032 MC284 : 10001 — 20100 MC354 : 10001 — 20033
*(b) MC234 : 20001 -— MC284 : 20101 - MC354 : 20034 -




SHE7MILE
FIG.223 OIL FILTER HYDRAULICS

REES BEES EEEE aLEHR z bR ] B <t 5 &
KeyNo Parts No Part Name ALL # |Application Descriptior] Remarks
1 34050 1050 |OIL FILTER ;HST A4N74I% ASSY:HST| 1
2 34056 0340 [FLANGE ;OIL FILTER 779" FANIANA 1
3 01151 0820 |BOLT ;M8x25 Ik 2 *(a)
4 34069 2060 |OIL HOSE L450 1
5 34067 0640 |CONNECTOR 194 1 *(a)
6 34067 3640 [ADAPTER ;G3/8 7474901k 1
7 05210 0140 |O RING o vy 1
8 34050 0930 |OIL FILTER 47413 ASSY 1
9 34067 3520 |ADAPTER ;11/8"-1UN |[747°% 1
10 34070 7980 [OIL PIPE FANNA7 393y 1
11 05210 0160 |O RING oy 1
12 05210 0250 |O RING oy 2
13 01151 1016 |BOLT ;M10x16 /AN 1
14 01151 1020 |BOLT ;M10x20 AN 1
3 01151 0825 |BOLT ;M8x25 DAY *(b)
5 34067 0030 |CONNECTOR 494 1 *(b)
15 34053 0290 |PLATE 7L+ 1 *(b)
*(a) MC234 : 10001 — 20006 MC284 : 10001 — 20248 MC354 : 10001 — 20051
*(b) MC234 : 20007 — MC284 : 20249 — MC354 : 20052 -

91



92

HST M347

FIG.224 COUPLING , HYDROSTATIC DRIVE
30 \E

” 25\328 %@ﬂ -

a "\ LA
\@ \L‘K&iu
22 : 25
29

<

30
8
7 |
. ' 10
13 O\8 1 e
\ d/ 12 % 9
0;’
. .y
~~A 14 -
w15 gal ‘20
/ 16 e
/ o
17
RHES BEES EEEE & LEH z bR ] i 5 &
KeyNo Parts No Part Name 34| 284 | 354 | * |Application PDescriptio] Remarks
1 32280 0160 [H.S.T :18CC/REV. H.ST :18CC/REV. 1 1 1
2 05230 0400 |O RING o vy 1 1 1
3 05230 0600 |O RING oYy 1 1 1
4 01151 1050 |BOLT ;M10x50 E/AN 4 4 4
5 34067 1710 |ADAPTER :G3/8 7474 :G3/8 1 1 1 *(a)
6 05210 0140 |O RING o vy 1 1 1
7 34010 6620 [CONTROL LEVER avka—bn— 1 1 1
8 01031 0835 |BOLT :M8x35 E/AN 1 1 1
9 02710 0008 |SPRING WASHER YORV/VYAY 3 3 3
10 02090 0008 |NUT :M8 TIb 2 2 2
11 04014 6000 |BALL BEARING H=ATYSY 1 1 1
12 03610 0010 [SNAP RING ATYVUY 1 1 1
13 32420 2780 [SHIFT ARM YIbF—L HST 1 1 1
14 39851 0150 [BUSHING 79y 1 1 1
15 32412 0980 [BOSS A 1 1 1
16 01151 0845 |BOLT :M8x45 E/AN 1 1 1
17 49822 1080 |SPRING YNV 1 1 1
18 32450 1260 |SHIFT GUIDE YIMTAN 1 1 1
19 01151 1020 |BOLT ;M10x20 E/AN 2 2 2
20 37891 0020 |[DAMPER Fyn'— 1 1 1
21 39812 0950 |RUBBER 7= A= —H) 1 1 1
22 39838 0840 [JOINT , UNIVERSAL " A{uk ASSY 1
22 39838 0850 [JOINT , UNIVERSAL " 3{yk ASSY 1 1
23 32261 3120 |[COUPLING Yy 1 *(c)
23 32261 3180 |COUPLING YY1 1 1
24 01151 0820 |BOLT ;M8x20 E/AN 3
24 01151 1225 |BOLT ;M12x25 E/AN 3 3
25 03030 0412 |SPRING PIN ATVUTEY 9 9 9
26 32263 0140 [BOSS wR 1 1 1
27 01010 9265 [BOLT :M8x17.5 I ANELPI 1 1 1
28 06421 0025 |SEALING CAP UV ES DN 1 1 1
29 32072 0230 [COUPLING hy7Yuy 1 1 1
30 01070 1035 |BOLT ;M10x35 E/AN 6 6 6




HST M347
FIG.224 COUPLING , HYDROSTATIC DRIVE

26 25 28

30 \E
‘ 23
Vi -
9{ 29

"\
2 s
27

RHES BaES IR & LA z (@S <t % &=
KeyNo Parts No Part Name 234 | 284 | 354 | = |Application PDescriptior] Remarks
5 34067 3870 |ADAPTER ;G3/8 748774 :G3/8 1 1 1 *(b)
*(a) MC234 : 10001 — 10024 MC284 : 10001 — 10046 MC354 : 10001 — 10030
*(b) MC234 : 10025 - MC284 : 10047 — MC354 : 10031 -

23 32261 3170 [COUPLING Y1 1 *(d)
*(c) MC234 : 10001 — 10023 *(d) MC234 : 10024 -

93



94

5
INGLUDES:
11.43,14, 4 83

HST ASSY
FIG.225 HYDROSTATIC TRANSMISSION ASSEMBLY

REES BEES EEEE aLEHR z bR ] B <t 5 &
KeyNo Parts No Part Name ALL # [Application PDescriptior] Remarks

1 32280 0160 [H.S.T :18CC/REV. H.S.T :18CC/REV. 1
1A * CASE =2 1

2 32284 0825 |CLYINDER BLOCK KIT  [Y)u%' 7 BYHKIT 1

3 * PORT BLOCK #—-+7'099 1

4 32284 0823 |CHARGE PUMP KIT FY=Y K VU7 K KIT 1

5 32284 0824 [CYLINDER BLOCK KIT [y 7 BY4KIT 1

6 32284 0790 [SWASH PLATE A7Yv17°L—h 1

7 32284 0791 [SHAFT ;UPPER VAWl RUNs 1

8 32284 0792 |SHAFT :LOWER VA 1

9 32284 0793 |VALVE PLATE :.UPPER |\ L7 7°L—F 91 1
10 32284 0794 |VALVE PLATE :LOWER (N7 7°L—F 94 1
11 * PISTON ASSY E°'Aby ASSY 18
12 32284 0795 [THRUST PLATE AFANL—b 1
13 * RETAINER 7= 2
14 * RETAINER HOLDER % - 2
15 32284 0796 [TRANION SHAFT S/A  [F5Z4Y%7k S/A 1
16 32284 0797 |BALL BEARING R =AATIY 1
17 * OIL SEAL -l 2
18 32284 0799 [WASHER UV 1
19 04010 6205 |BALL BEARING F=IATIY 2
20 32284 0801 |NEEDLE BEARING =N ATy 2
21 32284 0802 [COVER hn'— 1
22 32284 0803 [PLUG K779 1
24 32284 0804 [SLIDE METAL AFAN A0 1
25 * ROTOR FOI/NO-% S/A 1
26 32284 0773 |[CONTROL VALVE ASSY [avka—Ln' LT ASSY | 2
29 32284 0774 |PLUG 735 2
31 32284 0775 |SPRING YORVIA 2
32 32284 0728 |CONTROL VALVE avba=rnN L7 1
33 32284 0727 |SPRING A2Yvy 1
34 32284 0805 |PIN Y 1
35 32284 0806 [BIUSHING 7'vva 1
36 32284 0807 |[BUSHING 7Yva 1
37 32284 0808 [SOCKET HEAD BOLT  [Y7YbaAyR K ILE 8
38 01070 1045 [BOLT :M10x45 b kEeyh 2




HST ASSY
FIG.225 HYDROSTATIC TRANSMISSION ASSEMBLY

83 82 40 /7
g0 | 6

2s /i
15/ - 21 &9
46
74
2
oty 3 64 ‘9436@

11,13.14, 53 3363—
32 wfao
39\ s AN
I A
v\"/

5
INOLUDES:
11,13,14,4 53

28

y 4
& / 8 18 IGX4
REES MEES LR & H{EH EE RS R LU B =
KeyNo Parts No Part Name ALL # |Application Descriptior] Remarks
39 32284 0809 [PIN ] 6
40 32284 0810 [PIN ty 2
41 03650 0055 [SNAP RING ATYNUY 2
42 03650 0030 |SNAP RING ATy 2
43 03610 0025 [SNAP RING ATY20uy 2
44 03610 0020 |SNAP RING ATY7UY 1
45 * O-RING oy 2
46 * 0-RING oy 1
47 * GASKET B RFYE 1
49 * 0-RING oy 1
53 * SPRING A7V 2
56 32284 0813 [PLUG 735 4
57 32284 0814 [COVER hn'— 1
60 02610 0010 |[WASHER UV 2
61 01530 0614 [SCREW A1 3
62 * OIL SEAL % 1
63 * PLATE 7—b 1
64 * SCREW A9 2
65 05211 0110 [O-RING onvy 4
66 * OIL SEAL A=l 1
67 32284 0821 |PLATE 7 L—+b 1
68 05211 0180 |O-RING oy 2
69 32284 0817 [SCREW A1 4
74 03650 0052 |SNAP RING ATy 1
79 * NEEDLE BEARING =NATYYY 1
80 32284 0818 [THRUST PLATE AFAM7L—b 1
81 32284 0779 [PIN 2] 2
82 32284 0819 |ROLLER BEARING 0-3A 7Yy 1
83 32284 0820 |GUIDE ASSY h 4L ASSY 1
85 * BIUSHING 791 1
86 41081 0430 [PIN ] 2
88 32284 0822 [SEAL KIT AT KIT 1




96

FIG.226 RADIATOR, PLATE

-

77

I3, YY7INY

RHES HRES I & L EHK z [EE S Ei i &
KeyNo Parts No Part Name 34| 284 | 354 | * |Application PDescriptio] Remarks

1 31010 0980 [RADIATOR ASSY °14 ASSY 1 1 1

2 31011 0200 [CAP :RADIATOR $Yv7° 514 1 1 1

3 31019 0477 |O-RING oy 1 1 1

4 31013 0220 [DRAIN PLUG :RADIATOR|+L—y394 1 1 1

5 39811 9670 |RUBBER Th 59 Ia4T 2 2 2

6 31016 1480 |RADIATOR HOSE :UPPER7Y I4h—2 7L 1 *(a)

6 31016 1500 |[RADIATOR HOSE :UPPER7Y I4#k—2 91 1 1

7 31016 1490 |[RADIATOR HOSE :LOWER7Y I4h—2% 4 1

7 31016 1510 |RADIATOR HOSE :LOWER7Y I4ik—2 4 1 1

8 06710 0043 |HOSE BAND H—AN UM 2

9 06710 0043 |HOSE BAND H=AN UM 2 4 4

10 31030 0880 |SUPPORT 5V T4%HT 1 1 1

11 01081 0820 |BOLT ;M8x20 A 2 2 2

12 39812 1160 |RUBBER L90 T4 ML L9O 2 2 2

13 31036 1381 [PLATE :L.H Vavh L VER 1 1 1

14 39811 0250 |RUBBER :400L A 1 1 1 *(c)

15 39811 0240 |RUBBER A 1 1 1

16 31025 0100 |SHROUD a9k 1

16 31025 0080 |SHROUD Y98 1

16 31025 0120 |SHROUD 179k 1

17 01081 0612 |BOLT :M6x12 A 8 8 8

18 31055 0110 |TANK ASSY 4v9 ASSY 1 1 1

19 31011 0190 [CAP *vy7 1 1 1

20 01081 0616 |BOLT :M6X16 AN 2 2 2

21 31012 0260 |OVER FLOW PIPE A—nN"—=70-nN'17 1 1 1

22 01081 0820 |BOLT :M8x20 AN 1 1 1

23 31013 0290 [COCK FLyavy 1 1 1

24 36077 1170 |FUEL PIPE 71IUNA7° 1 1 1 *(c)

25 36077 0990 |FUEL PIPE 71IMNA7 1 1 1

26 39875 0430 [BAND H=AN VN 4 4 4

27 39911 1960 [CLAMP 9707 1 1 1

28 39811 0501 |RUBBER Th 2 2 2

29 39911 0280 |CLAMP h707° 1 1 1 *(a)




7V I8, YXIINY
FIG.226 RADIATOR , PLATE

RHES HRES ENCIER & LEHK z [EE S Ei i &
KeyNo Parts No Part Name 234 | 284 | 354 | = |Application PDescriptior] Remarks
6 31016 1790 |RADIATOR HOSE :UPPEHR5Y I4ik—2 T 1 *(b)

28 39911 3620 [CLAMP 9397 1 1 1 *(b)

*(a) MC234 : 10001 — 10032 MC284 : 10001 — 20094 MC354 : 10001 — 20031
__________________________ *(b) MC234 : 20001 — MC284 : 20095 — MC354 : 20032 -
14 39811 7270 |RUBBER :350L Th 1 1 1 *(d)
MC354 : 10001 - 10039

#(c) MC234: 10001 - 10026 MC284 : 10001 — 10076

#(d) MC234: 10027 - MC284 : 10077 -

MC354 : 10040 -

97



=4
FIG.227 SEAT BRACKET

98

RHES HRES EIER A LER z IS5 B <t 5 *
KeyNo Parts No Part Name ALL # |Application Descriptior] Remarks
1 35507 0411 [SEAT ASSY ¥—p ASSY 1
2 35575 2220 |BRACKET =4 1
3 35563 0100 [HOOK 799 =ty 1
4 49818 0100 |GRIP g7’ 1
5 01031 1025 |BOLT :M10x25 b 1
6 02090 0010 |NUT :M10 Tk 1
7 39821 4540 [SPRING YoV 1
8 39811 0501 |RUBBER Th 2
9 01031 1235 |BOLT :M12x35 Ik 2
10 02090 0012 |NUT :M12 Tk 2
11 37891 0240 [DUMPER Fun 1
12 03010 3225 |COTTER PIN ATYNEY 2
13 01151 0820 |BOLT :M8x20 R Ib 4
14 35585 0170 |SEAT BELT y=pATLb 1
15 39956 8760 [PLATE 7’L—=p 1
16 01151 1025 |BOLT :M10x25 AN 3
17 02610 0010 |WASHER DVVAY 4
18 35525 2320 |FLOOR SEAT 07 -4 1
19 01081 0816 |BOLT ;M8x16 R Ib 2
20 39811 0100 |RUBBER T4 1
21 39813 1330 [SPONGE AR VY 1
22 39813 5010 |SPONGE ;UNDER SEAT (&KUY :v—bv4 2
23 39813 5140 [SPONGE AU :20X20x420 1
24 39813 5150 |SPONGE ARVY 2
25 35570 0581 [SEAT ASSY :UPPER Y—hASSY )T 1




IV Uik -k
FIG.228 ENGINE SUPPORT

RHES HaEs EEIE & LEH R A <+ & =
KeyNo Parts No Part Name 234 | 284 | 354 | = |Application PDescriptior] Remarks

1 31061 0460 [ENGINE SUPPORT :LH [IV¥'U¥HI L 1

1 31061 0460 [ENGINE SUPPORT :LH [IV¥'U#HI L 1

1 31061 0480 [ENGINE SUPPORT :LH [IV¥'U#H4I L 1
2 31061 0450 [ENGINE SUPPORT :RH [IVY'U##I R 1

2 31061 0470 [ENGINE SUPPORT :RH |IVY U#¥I R 1

2 31061 0490 [ENGINE SUPPORT :RH [IVY'U#H#I R 1
3 39812 0790 [RUBBER VYA 4 4 4
4 02710 0010 |SPRING WASHER YORV/VPAY 4 4 4
5 02090 0010 [NUT :M10 FUb 4 4 4
6 01161 1225 |BOLT :M14x1.25-25L A 4

6 01041 1425 |BOLT :M14x1.5-25L E/A 8 8
7 02710 0014 |SPRING WASHER YORV/VYAY 8 8
8 31061 0531 [SUPPORT IV UHHI 1

8 31061 0510 |[SUPPORT IVY UYYI 1 1
9 31060 0770 |ENGINE SUPPORT IyY iR = 1

9 31060 0681 |[ENGINE SUPPORT IVY Uik —h 1 1
10 39811 0550 |[RUBBER T4 1 1 1
11 39875 0150 [BAND nNub 1

12 02150 0010 [NUT :M10 FIb 2

12 02150 0010 [NUT :M10 TIb 4 4
13 01151 0820 [BOLT :M8x20 E/AN 1 1 1
14 01131 0616 |BOLT :M6x16 AN 2 2 2
15 01031 1020 |BOLT :M10x20 G/ 2 2
16 02610 0012 |[WASHER UV 4

99



100

AL e AP
FIG.229 ENGINE SUPPORT ,PLATE

REES BEES EEEE aLEHR bR ] B <t 5 &
KeyNo Parts No Part Name ALL # |Application Descriptior] Remarks
1 31035 2670 |PLATE Y79y L)L 1
2 39812 0971 |[RUBBER T4 %79 1
3 31036 1390 |PLATE YY7UNY T LY 1
4 02310 0008 |NUT ;M8 Fyb 2
5 31030 0860 |RADIATOR STAY :.LH |79 I4%¥41 L 1
6 01151 1020 |BOLT ;M10x20 DAY 4
7 01081 0816 |BOLT :M8x16 /AN 12
8 31030 0910 [RADIATOR STAY ;RH [7V'I8¥41I R 1
9 31035 2641 |PLATE A v NWEk 1
10 39833 0290 [FASTENER J7TAT X7 29M4Y] 2
11 01560 0416 |SCREW A7)a 4
12 39813 3690 [SPONGE ARVY 1
13 01081 0612 |BOLT ;M6x12 /AN 8
14 31035 2690 [PLATE :L.H X7y L 9T 1
15 39833 0320 |HINGE kv 9T AT— 1
16 01530 0512 |SCREW A1 2
17 02710 0005 |SPRING WASHER YORIV/IVPAY 2
18 02010 0005 |NUT :M5 FIb 2
19 31035 2620 |PLATE :RH X791y R 1
20 31035 2660 [PLATE YYTINY U4 1
21 31014 0911 [SCREEN RHFI9T 1
22 35031 2080 [FRONT MASK TAVRRYY =Y 1
23 39818 1770 |GRIP g7’ 1
24 39812 0980 |RUBBER T4 %79 2
25 39834 0240 |CLIP 997 4
26 39813 4730 [SPONGE AUy 1
27 39811 7710 |RUBBER L260 Th M)A 1
28 39811 8540 |[RUBBER L550 T4 :MA 1
29 01081 0820 |BOLT ;M8x20 /AN 2
30 39811 0100 [RUBBER Th 1




FIG.230 BRAKE PEDALS

7L—%A4

21
// - 8 > | 10
// 10 == ey
/ —
i &L .6
/.'if g . 5
P 19
I/
A 9], 07 =
/ ) 11 4 | P
4 }\L (A \/7’\ —
.
N |
® i - s 107
15 ‘\}\\ '
\>
" \kng
9
REES BEES EEEE aLEHR z bR ] B <t 5 &
KeyNo Parts No Part Name ALL # |Application Descriptior] Remarks
1 35820 0940 [PEDAL SHAFT INVADTS 1
2 35810 4750 |PEDAL :BRAKE RH AT TL-% R 1
3 39851 0070 [BUSHING 7"991 :25x30x25 6
4 03030 0840 [SPRING PIN ATYUTEY 1
5 35850 0261 |ROD :BRAKE RH oy 7b—% R 2
6 35855 0190 [FORK JOINT :LH 7t=9Y 34Uk L 2
7 35855 0010 [FORK JOINT :RH 7t=9Y'3{Uk R 3
8 02090 0010 [NUT :M10 Tk 3
9 03131 1020 |PIN EFTAREY 6
10 03010 3225 [SPLIT PIN A7 YY"y 6
11 39821 0290 [SPRING A7 2
12 39811 7790 [RUBBER :PAD ThA 1
13 39811 0110 |[RUBBER ThA 2
14 35810 4770 |PEDAL :DIFFLOCK AY LT I099 1
15 06061 0000 |GREASE NIPPLE TYRZYT W 1
16 32655 0210 |DIFFLOCK LEVER T IRYHLIN = 1
17 01081 0816 |BOLT :M8x16 EAN 2
18 35851 1120 [ROD ayh ;L610 1
19 39811 3000 [RUBBER :PAD ThATYT 1
20 35855 0020 [FORK JOINT :LH 7A=9 Uk L 1
21 02610 0010 |WASHER Yok 2

101



102

FIG.231

EXE7L-% . AVYILIN -
PARKING BRAKE , RANGE LEVER

2
~
RHES BEES EIE aLEHK z bR ] B <t 5 &
KeyNo Parts No Part Name ALL # |Application Descriptior] Remarks
1 32865 0191 [HAND BRAKE 7% 1
2 01151 1020 |BOLT ;M10x20 E/AN 7
3 32840 0560 |BRAKE LEVER 7 L=k = hh 2
4 06810 9053 |VINYL TUBE EzVF1-7 1
5 31270 0662 |WIRE ASSY :BRAKE J4XASSY 7 L—* 2
6 03131 0820 [PIN EFTAvEY 2
7 03010 2025 |SPLIT PIN ATUYMEY 2
8 31274 0230 [WIRE HOLDER EEE % 1
9 01081 0816 |BOLT :M8x16 /AN 1
10 02610 0006 |[WASHER 79y 2
11 02240 0006 |U NUT :M6 u-+vk 2
12 32832 0920 [CAM LEVER ATA b= 1
13 32410 6670 |CHANGE LEVER FIVY' LN - 4AWD 9T 1
14 39851 1320 [BUSHING 7va 4
15 32410 6710 [CHANGE LEVER FIVY LN 79 1
16 39821 5500 [SPRING A7V 1
17 32412 1000 (BOSS R 1
18 39943 1070 [BOLT LA 1
19 02150 0008 |NUT :M8 Fub 1
20 32410 6690 [CHANGE LEVER FIVY LN =79 9T 1
21 02090 0008 |NUT :M8 Fub 1
22 03610 0015 [SNAP RING SwrAV/a 1
23 39818 0890 [GRIP g7 1
24 32436 2080 [SHIFT LINK YIMVY 1
25 03010 2025 |SPLIT PIN AZUYREY 2
26 32436 2090 [SHIFT LINK YIMVY 1
27 03010 3225 |SPLIT PIN ATYYMEY 2
28 01031 0825 |BOLT :M8x25 E/AN 1
29 38520 0731 [SWITCH ASSY A{YF ASSY 1
30 | 32836 0440 |BRACKET 73r9b7 =% 2 *(a)
31 01151 1220 |BOLT :M12x20 h/AN 4 *(a)
32 39821 4590 [SPRING YORVIA 2 *(a)

*(a) M0234|: 10027 -

MC284 : 1(1077 - MC354 : 100|40 -




AV S g A R 7

FIG.232 FRONT WHEELS , REAR WHEELS

RHEES HRES ENCIER & LEHK z [EE S Ei i &
KeyNo Parts No Part Name ALL % |Application PDescriptio] Remarks
1 33603 5690 |[FRONT WHEEL ASSY  [70Ubk{1-ILASSY 2
2 33610 3420 DISC WHEEL ;8LB-15 |7 4AJHkA—I 2
3 33613 2640 |TIRE ;23x10.5-12 4PR  [#4% ;24x13.00-12 6P| 2
4 33615 0020 |VALVE ;TR413 N7 2
6 02710 0014 |SPRING WASHER ATV 12
7 01010 9439 [BOLT ;M14x1.5-30L A 12
8 01151 1020 [BOLT ;M10x20 Wk 12
10 33601 9133 [REAR WHEEL ASSY )¥ik{-JVASSY 2
11 33610 2261 [DISC WHEEL ;8LB-15 [T 1A9H4—I 2
12 33613 2651 |TIRE ;20x8.00-10 6PR |44+ ;20x8.00-10 6PH 2
13 33615 0020 |VALVE ;TR413 N7 2
15 33603 5711 |FRONT WHEEL ASSY  [70UbR{-ILASSY 2
16 33610 3460 |DISC WHEEL ;8LB-15  |T4A9H4—I 2
17 33613 2661 [TIRE ;24x13.00-12 6PR |44% ;24x13.00-12 6P| 2
18 33615 0020 |VALVE ;TR413 N7 2

103



104

Tk
IS

SRR R A ¥

FIG.233 ELECTRONIC PARTS . WIRE HARNESS

RHES BEES EEEE & LEH z bR ] i 5 &
KeyNo Parts No Part Name ALL # [Application PDescriptior] Remarks
1 38561 1040 |WIRE HARNESS ;MAIN  |74¥N—%2A ;AMY 1
2 38565 0461 |BATTERY CABLE (+)  [n'wFyr—7'1 + 1
3 39811 9870 |RUBBER T HLE-4 1
4 38565 0511 |BATTERY CABLE () [n'wFysr—7'1 - 1
5 39875 0240 |BAND Nup 4
6 39911 0340 |CLAMP 397 4
7 38520 1810 |SWITCH ASSY :HEAD  [R{YFASSY :AYM 1
8 38520 2110 |SWITCH ASSY ;STARTERA{YFASSY :25—4 1
9 48522 0181 [SWITCH ASSY A{YFASSY 1
10 39821 1880 |SPRING A2Yvy 1
11 38520 0731 |SWITCH ASSY :PARKING|2{9FASSY 1
12 38520 0891 |SWITCH ASSY :HST, PTQA{YFASSY 2
13 38524 0038 NUT ;M20x1.5 b 1
14 38520 0570 |SWITCH ASSY ;AIR CLEAR{YFASSY ;I74Y—H 1
15 38515 0200 |REFLECTOR LILY4 2
16 02310 0006 |NUT ;M6 FIb 2
17 38510 1910 [LAMP ASSY :FRONT  |57° ASSY AYK 1
18 38512 0700 |BLUB :23W N7 :23W 1
19 01081 0616 |BOLT :M6x16 Kb 2
20 38523 0300 |RERAY ;1A Y- :1ADY¥ 5
21 38523 0250 |RERAY :BRAKE - 1
22 38587 0301 |CONTROLER ;GLOW avba-3 44v- 1
23 38587 0641 |[CONTROLER ;TIMER  |avhA—5 :443— 1
24 01081 0616 |BOLT :M6x16 EAN 8
25 38525 0130 |BUZZER ASSY 74— ASSY 1
26 01515 0520 |SCREW 2911 1
27 38528 0210 |FUEL GAUGE 71TV =Y 1
28 01514 0514 |SCREW yUUE 5
29 38575 0360 |GIGAR LIGHTER ASSY |N7=yY49k £lEvAR| 1
30 | 39956 8751 [PLATE 7°L—t 1 0]y 3a VN1 oo = V)
31 01081 0814 |BOLT :M8x16 vk 3 A=A AVMA-ATYAY)
32 | 39956 8740 |PLATE TU—b T RUNELE | 1 =R AVba-MAT7°53Y)
33 38531 0021 |COIL :MAGNET M T RYb 1 A=A AVMA-(FT7YAY)
34 | 39851 1990 |BUSHING 79va 1 A=A aAvbo-E7°3Y)
35 01151 1025 [BOLT :M10x25 Kb 1 )y VI R WD)




B|RS MMYN—2A
FIG.233 ELECTRONIC PARTS . WIRE HARNESS

RHES BEES ERE RS & LEH z bR ] i 5 =
KeyNo Parts No Part Name ALL = [Application Descriptio] Remarks
36 01081 0814 |BOLT ;M8x14 S 1 A=A AVMA-METAY)

37 | 385202100 [SWITCH ASSY A{YFASSY 1 =R AVba-MAT7°53Y)

38 38560 3370 [LINK :FUSIBLE E1-YT WY 1
39 38562 0310 [TERMINAL :DIODE 41 1
40 38541 0080 |FUSE :10A E1-2" :10A 3
41 38541 0130 |FUSE :20A E1-2":20A 3
42 38561 2820 |WIRE HARNESS D4¥Nn—%A ;7-A 1 *(a)

#(a) MC234 :20007 - MC284 : 20249 - MC354 : 20052 -

105



106

13

l%#-F207]

+—L7°L—}
FIG.234 NAME PLATE

L'n

~ 3,4,5,6,7,8

K llj." o 4
) H

RHES HRES ENCIER & LEHK z [EE S Ei i &
KeyNo Parts No Part Name 234 | 284 | 354 | = |Application PDescriptior] Remarks
1 39010 1290 [NAME PLATE ;S #*=L7°L—b :Sv-4 2 2 2
2 39010 1100 [NAME PLATE #=L7V=b nUFLSY] 1 1 1
3 39012 2010 |NAME PLATE :L.H YAV 2=L7 -} L 1
4 39012 2030 |NAME PLATE :LH YANF=L7 Vb L 1
5 39012 2040 |NAME PLATE :L.H AN 2=L7 L=} ;L 1
6 39012 2060 |[NAME PLATE :RH H4F2=L7 -} R 1
7 39012 2080 |[NAME PLATE :RH Y4 2=L7V—F R 1
8 39012 2090 |[NAME PLATE :RH H4N+=L7V-F R 1
9 39012 2110 |NAME PLATE :L.H YAV 2=L7 -} L 1 1 1
10 39012 2130 |[NAME PLATE :RH YN 2=L7L—} R 1 1 1
11 * NAME PLATE :ID #=L7°L—};ID 1 1 1
12 39019 8301 |CAUTION PLATE DIFF [31—-Y3v7'L—k ;77099 1 1 1
13 39019 5580 [CAUTION PLATE 1-Y307° b= Tipup | 1 1 1
14 39019 7720 [CAUTION PLATE :KEY |3-%3v7°L—b F—SW | 1 1 1
15 39019 6030 |[CAUTION PLATE :FUEL |3—%3Y7°L—b 3139 | 1 1 1
16 39019 7120 [CAUTION PLATE 1-307 b—h ;SWAN 1 1 1




-—

T h=l
FIG.235 DECALS

6 e 7l 6 14
|

4 1 3 :0 (=] =]s) -= :
f ] A
7 -

P —

=

e —

7

|
\ u
\.___h_ w| N

- s,
e

Ay aed b dre '

17 39017 3650 |INDICATING PLATE :4WD{AVYIYY Ny ;79
18 39037 2000 [INDICATING PLATE LIFT|27YLn' =YY "7

RHEES HaEs ENCIE & LEH R <t s =
KeyNo Parts No Part Name ALL % |Application Descriptior] Remarks

1 49099 2230 |CAUTION MARK FA94Y-Y L130h 2

2 39021 1791 [LUBRICATION CHART |#1%1t3Y 1

3 39023 0120 [LUBRICATION CHART |%¥191%y'v—% 1

4 39019 8190 [CAUTION PLATE 1-53V7 b 1

5 39019 7710 |[CAUTION PLATE :PARK |[31—3v7°L—F :PARK [ 1

6 39037 2400 [INDICATING PLATE :LIFT|27YLN =YY 'v—% 1

7 39017 3600 |INDICATING PLATE AVIYY Ny PTO 1

8 39019 8180 [CAUTION PLATE 15307 bbb =28

9 39019 6050 [CAUTION PLATE :ROPS |3-%3v7°L—b ;7ut'v7 1

10 39019 6100 |CAUTION PLATE 1-537°b=h 3018 | 1

11 39019 6040 [CAUTION PLATE I-Y3V7b—h o 4TUE

12 39019 6090 [CAUTION PLATE :MUFFLa-%3v7°L—b ;377 1

13 39019 6110 [CAUTION PLATE =537 b—b MENA A

14 39019 6200 |CAUTION PLATE 1-93V7° Vb 39hKY A

15 49099 2480 |CAUTION MARK FA943=5 :NYTY 1

16 39019 8241 [CAUTION PLATE 1-3A07b—h H4v% | 1

1

1

107



108

H{FNPTO
FIG.236 SIDE PTO

RHES BEES EIE & LEH z bR ] B <t 5 &
KeyNo Parts No Part Name ALL # [Application PDescriptior] Remarks
1 * SIDE PTO KIT #4FPTO KIT 1
2 * GEAR ASSY ¥ ASSY 1
3 32211 7490 [MISSION CASE VVEVIEVS 1
4 04010 6203 |BALL BEARING F=WATYIY 1
5 32232 5800 |FIXING GEAR A IT1EY A 1
6 04010 6004 |BALL BEARING w—WATYIY 1
7 05020 1325 |OIL SEAL - 1
8 32257 1371 [PTO COUNTER SHAFT [PTO 4%uu45%7bT 1
9 32226 2810 [BEARING HOLDER ATV R 1
10 04014 6204 |BALL BEARING F=IATIY 1
11 03650 0047 |SNAP RING ATY7UY 1
12 37846 0640 [COVER Ain'—:MID PTO 1
13 01151 1020 |BOLT :M10x20 AN 2
14 30091 7030 [LIST :SIDE PTO b3 H4F PTO 1
15 02710 0010 |SPRING WASHER Y YLVVVVak 4
16 02100 0010 [NUT :M10x1.25 Fyb 4




BINILT 18 (#793)
FIG. 237 SINGLE REMOTE HYD-VALVE (OPTION)

1 ——— .
. 7 N 1 2 ~2 \h
0 J S LR 3 1 5~ ¥
i \_\\: N vl -l 94 P |
o - [ f | W
L— 30 . ‘Q‘xkxuq _ }?’ / ,/‘_ . \I, __‘__‘ﬁ;—T 3 6
i~ — — =
ANy 16 > " Nt
28 ' ‘ A - % 7S o<
/'J“'u-._ 3 / E‘ r S | ’:‘J% - ’&“l‘?. |\}
s JEN e T
(29 A7 I G W | ‘L ]
VN ~ SR 4 G, 279 )
\, (‘{' r 37 1% & C 10
\ '.:’ -~ e = p ! v
22 1 S | 15 i3 3 11
24 .‘ \,a@ . = {E_]—-- - -:"\‘-_
| .3 = ,E\Aq_ L ‘f -
Ly 13 1 ~
AL “1 r— b a._ - e
N \ Tl Y
> 20 l. ﬁ': [:ﬁ/;—1 v g T
&> /f——-—i___ \ \ 1 \ \\‘ i i‘F’
\ 5 I | | ﬂml 7 \’. \ J
Y / -'/ ~ ﬂ-n‘".-— \ \. \
1 2 ‘_‘ . ,"/ // b= \ 1\
4 ,// //z | \.. -___\ -
2%_;:. M 21 L.
-_“‘i--_‘_ Ii
RHES BEES EIE aLEHK z bR ] B <t 5 &
KeyNo Parts No Part Name ALL # [Application PDescriptior] Remarks
0 * VALVE KIT :SINGLE VA=A LT KIT Y 1
1 34001 6700 [CONTROL VALVE ASSY [avka—Lbin L7 ASSY | 1
2 01031 1060 |BOLT ;M10x60 AN 2
3 45467 0040 |ADAPTOR 774 2
4 05211 0110 |O RING o Yvy 2
5 02710 0010 |SPRING WASHER A7UUTIAR 2
6 34010 6530 [CONTROL LEVER avka—bn— 1
7 06810 9053 |VNYLE TUBE tz-NF1-7 1
8 39818 0610 |GRIP bya 1
9 03030 0528 |SPRING PIN ATYVTEY 1
10 03110 0004 |SNAP PIN ATYTEY 1
11 34029 2120 [PIN ty 1
12 01031 0820 |BOLT ;M10x95 AN 2
13 02150 0008 |NUT :M8 Fub 2
14 39811 5630 |RUBBER Th 1
15 39911 2130 [CLAMP 9397 2
16 01011 0650 |BOLT ;M6x50 AN 1
17 02240 0006 |U-NUT :M6 Uty 1
18 39037 2410 [INDICATING PLATE A7YLN =YY I=Y 1
19 05211 0140 |O RING oy 2
20 34070 8080 |OIL PIPE :740L FAWNAT 1
21 34070 8090 |OIL PIPE :789L HAWN47 1
22 34067 1970 [ADAPTOR 7474 2
23 34080 1660 |[BRACKET ASSY 754k ASSY 1
24 34067 1510 |[ADAPTOR 7474 2
25 02610 0014 |WASHER UPVAY 2
26 02710 0014 |SPRING WASHER YONV/VYAY 2
27 02080 0014 |NUT :M14x1.5 FUb 2
28 34063 1220 [JOINT ASSY :NPTF3/8 |¥"3{uk ASSY 2
29 34049 0192 [DUST CAP :FEMALE FAMEAYYT AR 2
30 34049 0193 [DUST CAP :MALE FAMYYT ER 2

109



110

BINIVT 28 (£793)
FIG. 238 DUAL REMOTE HYD-VALVE (OPTION)

1 _/_/ﬁ} ;K\‘,\
1 \ ,é‘g' ~2 LI
1A"-y11 ;;,-f""‘*— =1 @
- - T~ LA
184 < <& N
™ ".1""-._ l ':}I | I

RHES BEES EIE & LEH z bR ] B <t 5 &
KeyNo Parts No Part Name ALL # [Application PDescriptior] Remarks
0 * VALVE KIT :SINGLE avka=LN V7T KIT 21 1
1 34001 6040 [CONTROL VALVE ASSY |avba—In L7  ASSY | 2 *(a)
2 01031 1095 |BOLT ;M10x95 AN 2
3 45467 0040 |ADAPTOR 7474 4
4 05211 0110 |O RING o Yvy 4
5 02710 0010 |SPRING WASHER A7UUTIAR 4
6 34010 6530 [CONTROL LEVER avka—bn— 2
7 06810 9053 |VNYLE TUBE tz-NF1-7 2
8 39818 0610 |GRIP bya 2
9 03030 0528 |SPRING PIN AU E Y 2
10 03110 0004 |SNAP PIN ATI7EY 2
11 34029 2120 [PIN ty 2
12 01031 0820 |BOLT ;M10x95 AN 2
13 02150 0008 |NUT :M8 Fub 2
14 39811 5630 |RUBBER Th 1
15 39911 2130 [CLAMP 9397 2
16 01011 0650 |BOLT ;M6x50 AN 1
17 02240 0006 |U-NUT :M6 Uty 1
18 39037 2410 [INDICATING PLATE A7YLN =YY I=Y 1
19 05211 0140 |O RING oy 4
20 34070 8100 |OIL PIPE :644L FAWNAT 1
21 34070 8380 |OIL PIPE :693L HAWN47 1
22 34070 8080 |OIL PIPE :740L FAWNAT 1
23 34070 8090 |OIL PIPE :789L HAWN47 1
24 34067 1970 |[ADAPTOR 7474 4
25 34080 1660 [BRACKET ASSY 75k ASSY 1
26 34067 1510 [ADAPTOR 7474 4
27 02610 0014 |WASHER 7YY 4
28 02710 0014 |SPRING WASHER YONV/VYAY 4
29 02080 0014 |NUT :M14x1.5 TIb 4
30 34063 1220 [JOINT ASSY :NPTF3/8 |[¥"3{uk ASSY 4
31 34049 0192 [DUST CAP :FEMALE FTAMYYT AR 4
32 34049 0193 [DUST CAP :MALE FAMYYTER 4
1 34001 6700 [CONTROL VALVE ASSY |[avka—)n b7  ASSY | 2 *(b)




BINIVT 28 (£793)
FIG. 238 DUAL REMOTE HYD-VALVE (OPTION)

RHES HEES EIER A LER z B 5 # B <t 5 *
KeyNo Parts No Part Name ALL # [Application PDescriptior] Remarks
1A 34029 3821 |SEAL KIT = KIT OIL SEAL TYPE *(b)

*(a) 20004E3 8 £ END20045E6 A ETDERE
#(b) 2004£4E7 R £ E L%

111



112

JNIRDIA: (F773Y)
FIG.239 REAR END WEIGHT (OPTION)

\ — ‘\ i 1
4 3
1
I

RHES HEES EEEER: A LER z B 5 # B <t 5 *
KeyNo Parts No Part Name ALL # [Application PDescriptior] Remarks

1 37201 0980 (WEIGHT ASSY JI{h ASSY 1

2 37211 1070 |WEIGHT 79I 1

3 01031 1245 |BOLT ;M12x45 Ik 1

4 39921 0280 |SPACER AN 1

5 02610 0012 |WASHER 7Yy 1

6 02710 0012 |SPRING WASHER ATV 1

7 02090 0012 |NUT ;M12 Tk 1




O—AR)ET R
(MOWER)

FM60MJ

20005E2 A M H2004F2 A F£THEE
From Feb. 2000 to Mar. 2004 praduction

113



114

I LN J A= P ] N
FIG. 301 UNIBERSAL JOINT

RHES HEES EEEER: A LER z B 5 # B <t 5 *
KeyNo Parts No Part Name ALL # [Application PDescriptior] Remarks

1 69760 0290 (UNIBERSAL JOINT 34Uk ASSY 1

2 69771 0340 |YORK ASSY 3-% ASSY 1

3 69720 0050 |JOURNAL CROSS ASSY [V ¥—F/ AR ASSY 2

4 01010 9546 |BOLT :M8x52 Rk 1

5 02220 0008 |NUT :M8 Tk 1

6 03010 2520 |SPLIT PIN ATUYMEY 1




FHRY)A
FIG. 302 GEAR BOX

&B>—13
. aamm
10—
g — &)
32
30 8 —
I‘."\ Q\k\ 7 _\_
33— | ¢ N
- z, ! ~
34 [,/f ';J
<> :
20 N
26 & 27 21\ L a¥ S
‘ o 20 ¢ A \
\ L 36 93 1 \ ,@) 3| | 18
1 e Fd y
Voo 435 T | L | | 28
= ~ \ \ o~
S AUPY 28N
— \"I/" ';} % i 3'7-\ Y ) ]9 18
37 .. ~ ¢ B
~ @; \_,/ ﬂj_\tr%‘f%_,
AT N
RS T
24 —35 =T
’ ool
——25
RHES BEES EIE & LEH z bR ] i 5 &
KeyNo Parts No Part Name ALL # [Application PDescriptior] Remarks
1 61046 0110 [GEAR BOX FrEYvIR 1
2 19845 0531 |OIL FILL PLUG ASSY  |74L7°7%° ASSY 1
3 05210 0180 |O-RING o vy 1
4 05020 9037 |OIL SEAL -l 1
5 03650 0052 |SNAP RING ATy 1
6 04010 6205 |BALL BEARING w—WATYIY 1
7 61331 0130 [BEVEL GEAR BN NI 1
8 49923 4340 |COLLAR h7— 1
9 04010 6303 |BALL BEARING F=ATYSY 1
10 49928 0360 [SHIM :0.2T Yl 1
11 03610 0017 |SNAP RING ATY7UY 1
12 61060 0081 [GEAR BOX COVER FYIRAN - 1
13 61099 0210 [PACKING NYEY 1
14 01131 0616 [BOLT :M6x16 E/AN 4
15 E0101 0110 |BREATHER 7)=4 1
16 61331 0120 |BEVEL GEAR hN N LT 1
17 49928 0330 [SHIM :0.1T Yl 1
18 49928 0340 [SHIM :0.2T Yl 1
19 03650 0062 |SNAP RING ATy 1
20 04010 6305 |BALL BEARING F=IATIY 2
21 61327 0360 [SHAFT Al 1
22 61021 0200 |CASE :BEARING F=R NTYIY 1
23 61099 0200 [PACKING NYEY 1
24 05020 9078 |OIL SEAL v 1
25 01151 0820 |[BOLT :M8x20 bk 4
26 63025 0922 |COVER :JOINT A =34k 1
27 39811 0501 |[RUBBER Th 1
28 01081 0814 (BOLT :M8x14 E/AN 1
29 02510 0008 |SEAL WASHER =TIy 1
30 61056 0742 [STAY :LH AT— L 1
31 61056 0762 [STAY ;RH A7—R 1
32 01151 1220 |BOLT :M12x20 E/AN 4
33 01321 1216 |BOLT :M12x1.25-16L E/AN 2
34 02710 0012 [SPRING WASHER YORV/IVPAY 2
35 01081 0825 [BOLT :M8x25 b 4

115



116

F PR YHR
FIG. 302 GEAR BOX

15—e8g—14
Eh—2
xCE%‘Sh—ww
10*—‘--~g‘ —11
S
2 Y
3q ! — 2
\&, 7 | 39
\¢ 3 & i
33""“---_ TT—.?\\'\ e \T’, /:J'Jé? 38 '-—-é
AT 1
il 2}/ =] 1 |
(LR P 38
2 V077 R ST
\l - L -,
26 ﬁ% x\., N J

\
' 20 4 LS s T T2
L g b ,'é 116 f29 L] o—a2
Voo s F \f,@dl-l. 28 | 2 |
g \22 | L@ | 17 o6 >— 31
. \ o \ | |'f-\_ 1 ’ l
37 / B 19 &—5
T GR
PR ®—.
24— - >
REES HRES EEEE aLEHR z bR ] B <t 5 &
KeyNo Parts No Part Name ALL # [Application PDescriptior] Remarks
36 02230 0008 |U-NUT :M8 UFvb 4
37 39821 5000 [SPRING YORVIA 1
38 63836 0220 |PIPE 2 NAT 1
1

39 06063 9801

GREASE NIPPLE

JTYAZYT W




7=, 7’L—F
FIG. 303 PULLEY , BLADE

34 ﬁ§‘_-35
= 357 ,—33
A T ~ :
! 37 36 :— 28 42 —"% 1‘.3

REES BEES EEEE aLEHR bR ] B <t 5 &
KeyNo Parts No Part Name ALL Application PDescriptior] Remarks
1 61021 0181 |CASE :BEARING F=2 NTYIY 1
2 61346 0451 [SHAFT :CENTER VAR V2 1
3 63011 0330 |[PULLEY 7= 1
4 03610 0025 [SNAP RING SwrAV/A 1
5 04011 6208 |BALL BEARING =LA TYIH 1
6 03410 9803 |KEY - 1
7 04010 6206 |BALL BEARING =TV 1
8 64531 0310 [BLADE 7°L—F -7k 3
9 49943 0971 |BOLT A 3
10 02710 0018 [SPRING WASHER A7YvI 9% 3
11 01161 1220 |BOLT :M12x1.25-20L h/AN 4
12 49921 2020 |SPACER AN =Y 3
13 08052 9118 |V-BELT :LB-122 VRN 1
14 61346 0230 [SHAFT :SPINDLE YH7h 04 2
15 04010 6206 |BALL BEARING R =ATIY 2
16 04011 6008 |BALL BEARING w=WATYIY 2
17 61021 0131 |CASE :BEARING =R ATV 2
18 63011 0283 [PULLEY 7= 2
19 02040 9801 |NUT :M20x1.5 LH FUbL 2
20 02710 9801 [SPRING WASHER AZYvI 9% 2
21 02510 9003 |SEAL WASHER =YY 2
22 01321 1230 |BOLT :M12x1.25-30L G/ 8
23 02710 0012 |SPRING WASHER YORV/DVIAY 8
24 02610 0012 |WASHER 7Ysx 8
25 03410 9803 |KEY - 2
26 63837 0100 [PIN COMPL £’y COMPL 1
27 01151 1016 |BOLT :M10x16 /A 2
28 63220 0390 [TENSION ARM FUYAvT-4 1
29 63226 0100 [PULLEY 7= 1
30 03610 0017 [SNAP RING ATy 1
31 04010 9134 |BALL BEARING R =LA TG 2
32 03650 0040 [SNAP RING Swrav/a 1
33 06063 9801 [GREASE NIPPLE HYAZYT I 1
34 49921 2220 |SPACER AN =Y 1
35 49851 0120 |[BUSH 7'Yva 2

117



7=, 7’L—F
FIG. 303 PULLEY , BLADE

348736

- 35-—*‘?i,\,k»33
o | - \\
if ." \ %_
7 . !

REES HRES EEEE aLEHR z bR ] B <t 5 &
KeyNo Parts No Part Name ALL # [Application PDescriptior] Remarks

36 03610 0025 [SNAP RING ATy 1

37 63232 0051 [ROD oye 1

38 02090 0010 [NUT :M10 Fub 2

39 49822 2010 [SPRING YORVIA 1

40 49921 1550 [COLLAR hI— 3

41 05020 9835 |OIL SEAL FLY—I 3

42 06062 0000 [GREASE NIPPLE TVAZYT 2

43 01151 1240 [BOLT :M12x40 E/AN 2

118



&

7T V% A -
FIG. 304 MOWER DECK , COVER

- iy

RHES BEES EEEE & LEH z bR ] i 5 &
KeyNo Parts No Part Name ALL # [Application PDescriptior] Remarks
1 63810 2941 [MOWER DECK 7T VE 1
2 63830 0140 |PLATE 7°b—h 2
3 02090 0008 |NUT :M8 FIb 4
4 63025 0942 [COVER :L.H A= AT L 1
5 63025 0962 |COVER :R.H An— ALk R 1
6 64225 0080 |PIN ] 2
7 49821 1370 [SPRING ORIV 2
8 03030 0440 |SPRING PIN ATVUTEY 2
9 02310 0008 |NUT :M8 FIb 4
10 39811 6000 |RUBBER A 4
11 63815 0450 |DISCHEARE COVER TARFH=Y hinv - 1
12 01031 0830 (BOLT :M8x30 E/AN 1
13 02090 0008 |NUT :M8 Fub 1
14 02610 0008 |WASHER 7Ysx 1
15 02710 0008 |SPRING WASHER A2UL sy 5
16 63837 0011 [SHAFT vl 1
17 49822 1390 |SPRING YNV 1
18 03030 0420 |SPRING PIN ATVUTEY 2
19 35021 0010 [HANGER nn 4
20 35024 0010 [PIN ] 4
21 03010 2010 |SPLIT PIN ATUYMEY 4
22 65015 0080 [SHAFT VAV 1
23 65215 0180 [FRONT WHEEL 70ukk =1L 1
24 01151 0814 (BOLT :M8x14 E/AN 1
25 65015 0170 |SHAFT :ROLLER YX7h -B—5 nNGU4 1
26 65215 0140 |REAR WHEEL DEE e 1
27 02610 0016 |WASHER UV 1
28 02710 0016 [SPRING WASHER ATVYLTIVAYY 1
29 02090 0016 |NUT :M16 Fub 1
30 01151 0814 [BOLT :M8x14 Vb 1
31 04014 6204 |BALL BEARING H=ATYSY 4
32 63810 2920 [COVER :PLATE i ) 4
33 49843 0160 |PLUG 735 2

119



120

FIG. 305 GAUGE WHEEL

B~y A=

13

RHES BEES EEEE aLEHR z bR ] B <t 5 &
KeyNo Parts No Part Name ALL # [Application PDescriptior] Remarks
1 65230 0770 |REAR WHEEL ARM :LH [¥¥25—##"—b :L 1
2 65230 0790 [REAR WHEEL ARM :RH |¥¥A%—#i' -} R 1
3 01031 1230 |BOLT :M12x30 AN 8
4 02710 0012 |SPRING WASHER YORVIIVPAY 8
5 02090 0012 |NUT :M12 TYh 8
6 65230 0750 [CASTER SHAFT Y A5-U%7b 2
7 65203 0460 |ADJUST WHEEL ASSY [F3%9t4')y ASSY 2
8 49851 0500 |BUSH 71 4
9 06061 0000 |GREASE NIPPLE TYRZYT N 2
10 49921 1670 |WASHER 79y 2
11 03030 0650 |SPRING PIN ANy 2
12 03131 1050 |PIN EIT4TEY 4
13 03110 9017 |PIN :PUSH THROUGE |ty :7"Y¥aR)— 4
14 65002 0050 [TIRE ASSY 44% ASSY 2
15 01031 0816 |BOLT :M8x16 Lk 8
16 02710 0008 |SPRING WASHER A7V 8
17 02090 0008 |NUT :M8 FUb 8
18 65015 0181 [SHAFT :TIRE Vawl iy 2
19 77566 0140 |PLATE AV 4
20 39921 0190 [SPACER AN 4
21 49921 1560 |SPACER AN 2
22 01151 0814 |BOLT :M8x14 AN 4
23 65225 1160 [ARM CASTER T-L¥vA% 2
24 65205 0040 |[REAR WHEEL IR ey 2
25 04014 6204 |BALL BEARING F=IATYSY 4
26 63810 1350 [COVER N DY 4
27 49921 1730 |SPACER AN 2
28 01151 0814 |BOLT :M8x14 AN 2




VY
FIG. 306 LIFT LINK

REES HRES EEEE aLEHR z bR ] B <t 5 &
KeyNo Parts No Part Name ALL # [Application PDescriptior] Remarks

1 64250 1230 [LIFT ARM :LH Ib7—4 L 1

2 64250 1250 [LIFT ARM :RH J7b7-4 R 1

3 64255 0670 [LIFT ROD 7raye 2

4 64256 0130 [ROD oye 2

5 02090 0016 [NUT :M16 TIb 2

6 59973 0050 |PIN WINEY 2

7 02610 0016 |WASHER UV 2

8 64216 0120 [BRACKET 739k 2

9 64226 0100 [PIN [ 2

10 02610 0010 [WASHER 7Yyvx 2

1 03010 2020 |SPLIT PIN ATUYMEY 2

12 59821 1590 [SPRING YORVIA 2

13 64225 0071 [PIN ty 2

14 02610 0020 |[WASHER UV 2

15 59973 0020 |PIN TINEY 2

121



122

—3v7°L—h
FIG. 307 CAUTION PLATE

KR » ln"'rﬁl

llr.'
Il'

' X DA ~EusL

EOERERIERALN,

L

T

g :

=

e—

[ saaatret | -t
| Siani2’) L \
Suipet | v-0
eanty) | x-2
taatimd | ¥-¢
R )
|} wsuaters| v-p ‘]

3

: _0-9)E7
) ® l 3 F
ce—
| ] ey ey N 5
&y S — ——
_ = Hzay !illllz ARBhAeH
(
RHES HaRES I EELEES z B 5 # B <t 5 *
KeyNo Parts No Part Name ALL # [Application PDescriptior] Remarks

1 39019 6810 [CAUTION PLATE 1-Y3v7 -+ 1
2 69026 0590 |GUIDE MARK TUHI=Y 1
3 39019 6260 [CAUTION PLATE 1-Y3v7° -+ 1
4 * FORM MARK :ID T49%3-9 D 1




(M

2004 %

O—A3)ET7 4R

OWER)

FM60DMJ

3R LRGN A EES

]

Producing from after March, 2004

123



==Y AUk
FIG.401 UNIVERSAL JOINT

RHES BaEE B &% B W & L{EH e <t % &=
KeyNo Parts No Part Name ALL # [Application PDescriptior] Remarks
1 69760 0350 |[UNIVERSAL JOINT AN =LY I Vb 1
2 69772 0080 [JOINT KIT Y A4Yb KIT 2
3 69772 0100 [SNAP RING ATV 8
4 69772 0090 |GREEASE NIPPLE TYRZYT W 2
5 69772 0180 [JOINT KIT A)=7"3-4 1
6 69772 0150 [JOINT KIT A7V 3-h 1
8 69961 0230 |PIN :8x42L [ 1
9 02610 0008 |WASHER UV 1
10 03010 2018 |SPLIT PIN ATYYMEY 1

124



FXEYIA
FIG.402 GEAR BOX

RHES BaES 3% & W & LEH = [ IG5 A <+ s =
KeyNo Parts No Part Name ALL # |Application Descriptior] Remarks

1 61046 0480 [GEAR BOX ERT I 1
2 69940 0100 |BOLT ;PLUG wIWbh 795 2
3 02510 0010 |SEAL WASHER =9y 2
4 69730 0010 [CAP ROLLER 0-5%vyy7° 1
5 61056 0910 [STAY ;LH GEAR BOX  |A74 ;L ¥ ¥#H'Y)Z 1
6 61056 0920 |STAY :RH GEARBOX [AT4 R ¥ ¥k wHA 1
7 01161 1220 |BOLT :M12x1.25-20L G/ 4
8 01161 1230 |BOLT :M12x1.25-30L AN 4
9 61327 0430 [SHAFT ,PINION [y, 1
10A 61300 0040 |GEAR ASSY :BEVEL ANILE Y ASSY 1
10 * GEAR BEVEL :21T ANANEY 22T 1
11 * GEAR ,BEVEL :16T ANLE Y 16T 1
12 69928 0030 [SHIM :0.2T Yl 1
13 69928 0040 [SHIM :0.3T Yl 1
14 04010 9149 |BALL BEARING F=IATIY 1
15 04010 6205 |BALL BEARING H=ATYSY 1
16 03650 0052 [SNAP RING ATYNUY 1
17 05030 9029 |OIL SEAL A= 1
18 61327 0440 [SHAFT ,BEVEL YRIPANLEY 1
19 04010 6303 |BALL BEARING F=IATYSY 1
20 03610 0017 [SNAP RING ATy 1
21 03650 0047 |SNAP RING ATy 1
22 04010 6305 |BALL BEARING F=WATYIY 1
23 03650 0062 |SNAP RING ATy 2
24 05010 9020 |OIL SEAL A= 1
25 63011 0770 [PULLEY ,CENTER 7-—tv4- 1
26 03410 9091 |KEY - 1
27 63025 1320 [COVER ,JOINT A= 4 ub 1
28 69822 0080 [SPRING YORVIA 1
29 02610 0008 |WASHER VYAl 2
30 03010 2018 |SPLIT PIN AT YYMEY 2
31 03610 0025 |SNAP RING ATy 1

125



NTVITRE E5-
FIG.403 BEARING HOLLDER ;CENTER

RHES HRES B R R W & L{EH e <t % &=
KeyNo Parts No Part Name ALL # [Application PDescriptior] Remarks
1 61021 0640 [HOLDER :PULLEY w7 1) 1
2 01161 1220 |BOLT :M12x1.25-20L AN 4
3 04010 6205 |BALL BEARING F=ATYSY 2
4 03650 0052 [SNAP RING ATYIVUY 2
5 05010 9018 |OIL SEAL A=l 1
6 05010 9019 |OIL SEAL -l 1
7 69940 0050 (BOLT bAky 1
8 69968 0030 |PIPE EXTENSION IHATYYAUYNAT 1
9 06061 0000 |GREASE NIPPLE TYRZYT N 1
10 69928 0020 [SHIM Y1\ 1
11 65222 0340 |BOSS ;BLADE R A7 1
12 03610 0022 |SNAP RING ATYNUY 1
13 64531 0330 |BLADE A 1
14 69921 0050 [SPRING WASHER hya—1i1 2
15 64537 0010 [BOSS T AYE'T 1
16 69940 0040 (BOLT AN 1
17 63811 2130 [COVER hn— 1
18 69928 0050 |SHIM A 2

126



NTYST RS HAN
F1G.404 BEARING HOLLDER ;SIDE

RHES HRES B R R W & L{EH e <t i =
KeyNo Parts No Part Name ALL # [Application PDescriptior] Remarks
1 61021 0650 [HOLDER ,PULLEY LH [#L4—7-)-L 1
2 61021 0790 [HOLDER ,PULLEY RH [#kM4—7"-)-R 1
3 61016 0540 |HOLDER ,PLATE FERFIINY 2
4 01161 1225 |BOLT :M12x1.25-25L A 8
5 61346 0500 |SHAFT BLADE RH Y47k 7L-FR 1
6 61346 0490 [SHAFT BLADE L.H Y¥7h, 7L-FL 1
7 04010 6205 |BALL BEARING F=ATYSY 4
8 05010 9018 |OIL SEAL -l 2
9 03650 0052 |SNAP RING ATy 4
10 05010 9019 |OIL SEAL A= 2
11 06061 0000 |GREASE NIPPLE FYRZYT N 1
12 63011 0930 [PULLEY ,SIDE RH 7--%4F R 1
13 63011 0780 |PULLEY ,SIDE LH 7-Y-#4F L 1
14 03410 9090 |KEY - 2
15 69934 0050 |[WASHER UV VAl 2
16 02710 0016 |SPRING WASHER A7V 2
17 02100 0016 |NUT ;M16x1.5 FIb 2
18 69968 0030 |PIPE EXTENSION IHATUYAYNAT 1
19 69940 0050 (BOLT [y 1
20 06061 0000 |GREASE NIPPLE TYRAZYT W 1
21 65222 0340 |BOSS ,BLADE "R 7LV 2
22 03610 0022 |SNAP RING ATYNUY 2
23 64531 0330 |BLADE A 2
24 69921 0050 [SPRING WASHER hya—tiz 4
25 64537 0010 [BOSS T AYE'T 2
26 69940 0040 (BOLT AN 2
27 63811 2130 [COVER hn— 2
28 69928 0060 |SHIM Yl 2

127



128

TovAY
FIG.405 TENSION

REES HRES A aLEHK z PR ] B <t 5 &
KeyNo Parts No Part Name ALL % |Application PDescriptio] Remarks

1 08010 9127 [V-BELT V ALk 1

2 63202 0250 [TENSION ARM ASSY  |Tv¥3v7—A4 1

3 63226 0260 [TENSION ROLLER Fuyayn-3 1

4 63811 2140 [COVER hn'— 1

5 69928 0090 [SHIM Y1 1

6 03610 0017 |SNAP RING ATy 2

7 06061 9003 [GREASE NIPPLE HYRZYT I 1

8 06061 0000 |GREASE NIPPLE TYRZYT N 1

9 01041 1270 |BOLT :M12x1.25-70L /A 1

10 69921 0040 [COLLAR AN—H 1

11 02610 9189 |WASHER Yok 1

12 02710 0012 [SPRING WASHER YORV/IVIAY 1

13 02100 0012 |NUT ;M12x1.25 FIb 1

14 69822 0060 [SPRING YORVIA 1

15 69928 0010 [SHIM Yl 2




YT V% -
FIG.406 MOWER DECK , COVER

2
RHES HRES B R R W & L{EH e <t % &=
KeyNo Parts No Part Name ALL # [Application PDescriptior] Remarks
1 63810 3170 [DECK MOWER TV 1 *(a)
2 63025 1250 [COVER :BELT LH A=Ak L 1
3 63025 1280 |[COVER :BELT LH A= ALk R 1
4 63025 1260 |COVER :CENTER LH  |hn'—:tV4—L 1
5 63025 1270 |COVER :CENTERRH  |hn'— tv4— R 1
6 65230 4080 [FRAME 60 :L.H 7L—L 60 ;L 1
7 65230 4090 [FRAME 60 :RH 7L—L4 60 R 1
8 01041 1270 (BOLT ;M12x1.25-70L A 2
9 01041 1285 |BOLT :M12x1.25-85L AN 2
10 02610 0012 |WASHER 7Yyvx 4
11 02710 0012 |SPRING WASHER A7UVTTIIUY 4
12 02100 0012 [NUT ;M12x1.25 FUb 4
13 01041 1225 |BOLT :M12x1.25-25L AN 8
14 02710 0012 |SPRING WASHER YORV/IVIAY 8
15 02100 0012 |NUT ;M12x1.25 TIb 8
1 63810 3171 |DECK ,MOWER TV 1 *(b)
*(a) FM60DMJ ;10001 — 10090 *(b) FM60DMJ ;10091 —

129



130

0—7 70V & ¥
FIG407 ROLLAR : FRONT & REAR

o
L)
1
21
RHES HRES B R R W & LER = <t i =
KeyNo Parts No Part Name ALL # [Application PDescriptior] Remarks
1 65226 0700 [BRACKET :R.H 73790 R 1 *(a)
2 01041 1030 [BOLT :M10x1.25-30L A 4
3 02710 0010 [SPRING WASHER YORV/IVPA 4
4 02100 0010 |NUT :M10x1.25 FUb 4
5 65203 0500 |ROLLER ASSY 0—37 ASSY 2 *(a)
6 65226 0690 [BRACKET ;LH 779k L 1 *(a)
7 65220 0650 [PIN [} 2
8 65015 0270 [SHAFT ;ROLLER Vad PP 1
9 03010 4025 |SPLIT PIN ATy 2
10 02610 0012 |WASHER 79y 2
11 02610 0020 |WASHER PPVAY 2
12 65205 0070 [ROLLAR ASSY 0—7 ASSY 1
13 02710 0008 |SPRING WASHER YORV/VIAY 1
14 01031 0812 |BOLT :M8x12 AN 1
15 06061 9004 |GREASE NIPPLE Y=Y 1
1 65226 0700 |[BRACKET :R.H 75790 R 1 *(b)
5 65203 0500 [ROLLER ASSY 0—7 ASSY 2 *(b)
6 65226 0690 |[BRACKET ;L.H AZYL N 1 *(b)
17 65016 0100 [SHAFT:ROLLER r=yuEy 1 *(b)
18 02610 0012 |WASHER PPVAY 4 *(b)
19 03010 4025 |SPLIT PIN ATYYMEY 1 *(b)
20 65226 0750 |STAY ;LH AT4 L 1 *(b)
21 65226 0740 [STAY :RH AT71 R 1 *(b)
22 01161 1025 [BOLT :M10x1.25-25L ALk 4 *(b)
*(a) FM60DMJ ;10001 — 10090 *(b) FM60DMJ ;10091 -




FIG.408 FRONT & REA WHEELS

HIdH & iR

22

RHES HRES B R R W & LER z @S Ei i &

KeyNo Parts No Part Name ALL # [Application PDescriptior] Remarks
1 65002 0070 |TIRE ASSY 44¥% ASSY 2
2 65015 0260 [SHAFT ;FRONT VAL PIL RV 2
3 69923 0340 |[COLLAR h7- 4
4 02710 0014 |SPRING WASHER YORVIIVPAY 2
5 02100 0014 |NUT ;M14x1.5 Tk 2
6 65203 0510 [HOLDER ASSY H3 ASSY 2
7 06061 0000 |GREASE NIPPLE TIVAZYT W 2
8 65230 4070 [SHAFT ;FRONT Vawl R IV 2
9 69923 0350 |COLLAR :FRONT h3- vy 2
10 03610 0030 |SNAP RING ATy 2
11 03131 1050 |PIN EI74YEY 4
12 69746 0010 [RING oy 4
13 04810 0012 |STEEL BALL AF=IiE =N 2
14 69821 0060 [SPRING :FRONT ATy Yy 2
15 02100 0012 |NUT ;M12x1.25 TYb 2
16 01041 1225 |BOLT :M12x1.25-25L AN 2
17 06061 0000 |GREASE NIPPLE TYVAZYT W 2
18 65225 1330 |SHAFT ;REAR WHEEL  [Y¥ 7k amyut vy 2
19 02610 0020 |WASHER VML 2
20 65205 0080 |REAR WHEEL ASSY £y ASSY 2
21 02610 9191 |WASHER PPVAY 2
22 01161 1020 [BOLT :M10x1.25-20L AN 2

131



132

FARFR—Y hN =
FIG.409 DISCHARGE COVER

RHES HaRES I EELEES z B 5 # B <t 5 *
KeyNo Parts No Part Name LL # [Application PDescriptior] Remarks
1 63815 0870 [SIDE COVER hn'— 1
2 64220 0010 |SET LEVER YN - 1
3 01041 1025 |BOLT :M10x1.25-25L A 3
4 02710 0010 |SPRING WASHER AT TYR 5
5 01041 1030 |BOLT :M10x1.25-30L Lk 1
6 02100 0010 [NUT :M10x1.25 Tk 5
7 69821 0030 [SPRING YRV 1




VY
FIG410 LIFT LINKS

RHES BaEE B &% B W & L{EH e <t % &=
KeyNo Parts No Part Name ALL # [Application PDescriptior] Remarks

1 64250 1440 [LIFT ARM :LH 7h7=4 L 1

2 64250 1450 [LIFT ARM :RH J7b7-4 R 1

3 64256 0300 |ROD ,LIFT oyr T 2

4 64255 0780 [LIFT ROD hty L oNTh 2

5 64225 0260 [LIFT ROD 7rayE 2

6 69821 0070 [SPRING ATUVG VY 2

7 03030 0540 |SPRING PIN ATNIE Y 2

8 02610 0014 |WASHER UV 2

9 02100 0012 [NUT ;M12x1.25 FIb 2

10 69923 0360 [COLLAR :ROD h7— a9 2

11 03110 9027 |SNAP PIN ATYTEY 2

12 69961 0180 [PIN TAIYEEY 2

13 69960 0030 |PIN SET UMY 2

14 69811 0050 |[RUBBER AR/ D DEV) 2

15 02090 0008 |NUT :M8 TIb 2

133



~—2, 3-YAV7 -+
FIG.411 MARK , CAUTION PLATE

134

o]
— R
. 4 .
B ™. .
-FUE7 80
Eﬁi FUEODMJ
%ﬂl! !
EARE WESUHIEN VDT
RHES HaRES I EELEES z B 5 # B <t 5 *
KeyNo Parts No Part Name ALL # [Application PDescriptior] Remarks
1 69026 0690 |GUIDE MARK TUH4R=) 1
2 69021 0430 [SIDE MARK VELE ] 1
3 69036 0290 [CAUTION PLATE 1-Y3v7° -+ 1
4 * FORM MARK :FM60DMJ 1




MC234/MC284/MC3254 70 0T
MC234/MC284/MC354 FRONT MOWER

MmESIEZES]
(NUMERICAL PARTS INDEX)



BRESIERS
NUMERICAL PARTS INDEX

HaEs HES|REEFES| T a5 |(HES(REES| HMIEEFES |HES|REHES
PARTS No. FIG .No.| Key No. PARTS No. FIG .No. | Key No. PARTS No. FIG .No. [Key No.
* 234 11 * 222 23 01031 0830 215 25
* 236 1 * 222 24 01031 0835 224 8
* 236 2 * 222 25 01031 0870 221 36
* 237 0 * 225 1A 01031 1020 217 11
* 238 0 * 225 3 01031 1020 228 15
* 135 1A * 225 11 01031 1025 217 19
* 135 6 * 225 13 01031 1025 227 5
* 135 7 * 225 14 01031 1030 208 33
* 135 18 * 225 17 01031 1030 219 22
* 136 4 * 225 25 01031 1035 100 45
* 137 3 * 225 45 01031 1035 101 40
* 137 11 * 225 46 01031 1035 102 40
* 137 12 * 225 47 01031 1035 133 10
* 137 13 * 225 49 01031 1035 202 21
* 137 14 * 225 53 01031 1040 203 21
* 137 15 * 225 62 01031 1040 218 6
* 137 16 * 225 63 01031 1060 237 2
* 137 17 * 225 64 01031 1070 216 18
* 137 20 * 225 66 01031 1095 238 2
* 138 7 * 225 79 01031 1235 227 9
* 138 11 * 225 85 01031 1245 239 3
* 138 16 * 211 3 01041 1212 100 26
* 138 17 * 211 4 01041 1212 101 23
* 200 1 * 211 5 01041 1212 102 23
* 136 21 * 211 6 01041 1212 212 29
* 136 22 * 211 7 01041 1212 213 29
* 130 5 * 211 10 01041 1212 214 53
* 130 9 01010 9119 104 26 01041 1425 217 13
* 131 9 01010 9206 202 16 01041 1425 228 6
* 207 3 01010 9206 203 25 01070 0610 115 10
* 207 7 01010 9235 100 25 01070 0625 205 12
* 207 8 01010 9235 101 22 01070 0625 206 23
* 207 11 01010 9235 102 22 01070 0845 111 14
* 207 12 01010 9245 111 27 01070 0850 212 32
* 207 13 01010 9264 119 26 01070 0855 213 32
* 207 14 01010 9264 120 26 01070 0860 112 14
* 207 16 01010 9264 121 26 01070 0860 113 14
* 207 20 01010 9265 224 27 01070 0860 114 14
* 207 21 01010 9337 202 9 01070 1035 224 30
* 207 22 01010 9337 203 10 01070 1045 225 38
* 208 13 01010 9341 112 27 01080 9007 219 27
* 208 14 01010 9341 113 27 01081 0612 210 23
* 209 0 01010 9341 114 27 01081 0612 226 17
* 209 0 01010 9406 112 6 01081 0612 229 13
* 104 14 01010 9406 113 6 01081 0616 204 46
* 104 14 01010 9406 114 6 01081 0616 210 28
* 105 14 01010 9435 219 33 01081 0616 210 41
* 105 14 01010 9439 232 7 01081 0616 226 20
* 222 2 01010 9502 217 21 01081 0616 233 19
* 222 3 01010 9561 122 2 01081 0616 233 24
* 222 7 01010 9561 123 20 01081 0620 220 20
* 222 8 01011 0610 106 18 01081 0620 221 41
* 222 9 01011 0610 107 26 01081 0630 221 42
* 222 10 01011 0625 126 16 01081 0812 202 20
* 222 11 01011 0625 127 16 01081 0814 233 31
* 222 12 01011 0625 128 11 01081 0814 233 36
* 222 13 01011 0625 129 11 01081 0816 208 32
* 222 14 01011 0650 237 16 01081 0816 210 11
* 222 16 01011 0650 238 16 01081 0816 215 15
* 222 17 01011 0660 220 17 01081 0816 221 24
* 222 18 01031 0816 202 27 01081 0816 221 49
* 222 19 01031 0820 217 7 01081 0816 227 19
* 222 20 01031 0820 237 12 01081 0816 229 7
* 222 10 01031 0820 238 12 01081 0816 230 17
* 222 22 01031 0825 231 28 01081 0816 231 9

136




BRESIERS
NUMERICAL PARTS INDEX

HaEs HES|REEFES| T a5 |(HES(REES| HMIEEFES |HES|REHES
PARTS No. FIG .No.| Key No. PARTS No. FIG .No. | Key No. PARTS No. FIG .No. [Key No.
01081 0820 124 14 01131 0660 120 15 01151 1025 233 35
01081 0820 125 14 01131 0660 121 15 01151 1030 204 6
01081 0820 128 4 01131 0660 122 10 01151 1030 212 17
01081 0820 129 4 01131 0660 123 7 01151 1030 212 31
01081 0820 219 3 01131 0675 124 12 01151 1030 213 17
01081 0820 219 7 01131 0675 125 12 01151 1030 213 31
01081 0820 219 26 01131 0680 110 12 01151 1030 214 5
01081 0820 219 30 01131 0680 110 18 01151 1030 214 5
01081 0820 219 39 01131 0680 119 19 01151 1035 206 10
01081 0820 226 11 01131 0680 120 19 01151 1040 132 8
01081 0820 226 22 01131 0680 121 19 01151 1040 208 18
01081 0820 229 29 01151 0812 205 9 01151 1050 213 45
01081 0840 111 6 01151 0812 214 45 01151 1050 224 4
01110 0408 110 11 01151 0812 218 29 01151 1070 112 13
01110 9012 210 26 01151 0812 221 11 01151 1070 113 13
01114 0610 204 7 01151 0816 103 21 01151 1070 114 13
01114 0612 128 28 01151 0816 104 19 01151 1220 208 36
01114 0612 129 27 01151 0816 105 19 01151 1220 231 31
01114 0612 209 11 01151 0816 133 12 01151 1225 217 18
01131 0612 100 40 01151 0816 202 2 01151 1225 224 24
01131 0612 101 36 01151 0816 203 2 01151 1230 218 10
01131 0612 102 36 01151 0816 203 19 01161 1020 220 4
01131 0612 115 8 01151 0816 218 8 01161 1035 100 45
01131 0612 116 8 01151 0820 100 30 01161 1225 228 6
01131 0612 117 8 01151 0820 101 27 01181 0816 202 11
01131 0612 118 13 01151 0820 102 27 01181 0816 203 12
01131 0612 118 16 01151 0820 124 27 01210 9044 107 12
01131 0612 126 24 01151 0820 125 27 01210 9044 109 9
01131 0612 127 24 01151 0820 133 7 01210 9177 106 24
01131 0614 119 25 01151 0820 202 24 01210 9177 107 12
01131 0614 120 25 01151 0820 206 42 01210 9177 108 19
01131 0614 121 25 01151 0820 214 30 01210 9177 109 9
01131 0616 122 7 01151 0820 217 6 01211 0620 100 20
01131 0616 228 14 01151 0820 223 3 01211 0625 134 3
01131 0620 110 16 01151 0820 224 24 01211 0635 100 21
01131 0620 123 13 01151 0820 227 13 01211 0635 101 18
01131 0620 126 5 01151 0820 228 13 01211 0635 102 18
01131 0620 127 3 01151 0825 133 15 01211 0645 104 13
01131 0620 220 24 01151 0825 200 3 01211 0645 105 20
01131 0625 107 15 01151 0825 223 3 01211 0660 100 22
01131 0625 110 13 01151 0840 132 14 01211 0660 101 19
01131 0625 134 4 01151 0840 200 12 01211 0660 102 19
01131 0630 119 17 01151 0845 224 16 01211 0820 101 17
01131 0630 120 17 01151 0850 111 13 01211 0820 102 17
01131 0630 121 17 01151 0855 132 11 01211 1020 213 46
01131 0630 122 11 01151 1016 221 29 01211 1025 206 4
01131 0630 123 5 01151 1016 223 13 01211 1035 204 3
01131 0635 107 14 01151 1020 100 31 01211 1040 206 8
01131 0635 108 16 01151 1020 206 10 01211 1050 204 4
01131 0635 109 8 01151 1020 210 2 01510 0410 108 9
01131 0635 122 9 01151 1020 217 15 01510 0412 107 11
01131 0635 123 3 01151 1020 218 15 01510 0412 109 18
01131 0635 124 6 01151 1020 220 27 01514 0512 216 2
01131 0635 125 6 01151 1020 221 13 01514 0514 201 17
01131 0640 110 13 01151 1020 222 4 01514 0514 233 28
01131 0640 119 18 01151 1020 223 14 01515 0520 233 26
01131 0645 120 18 01151 1020 224 19 01530 0512 229 16
01131 0645 121 18 01151 1020 229 6 01530 0614 124 2
01131 0645 124 26 01151 1020 231 2 01530 0614 125 2
01131 0645 125 26 01151 1020 232 8 01530 0614 225 61
01131 0650 107 14 01151 1020 236 13 01560 0406 110 5
01131 0650 132 7 01151 1025 201 8 01560 0412 211 12
01131 0660 104 27 01151 1025 214 8 01560 0416 229 11
01131 0660 110 12 01151 1025 219 19 02010 0004 128 16
01131 0660 119 15 01151 1025 227 16 02010 0004 129 16

137




BRESIERS
NUMERICAL PARTS INDEX

HaEs HES|REEFES| T a5 |(HES(REES| HMIEEFES |HES|REHES
PARTS No. FIG .No.| Key No. PARTS No. FIG .No. | Key No. PARTS No. FIG .No. [Key No.
02010 0005 229 18 02230 0008 201 6 02610 0006 216 11
02010 0006 210 12 02230 0008 216 45 02610 0006 220 8
02010 9029 214 40 02230 0010 216 40 02610 0006 231 10
02010 9075 111 22 02230 0010 218 13 02610 0008 202 28
02010 9076 106 5 02240 0006 200 6 02610 0008 216 46
02010 9076 107 5 02240 0006 220 18 02610 0010 100 48
02010 9076 108 5 02240 0006 231 11 02610 0010 132 9
02010 9076 109 5 02240 0006 237 17 02610 0010 218 22
02010 9079 206 17 02240 0006 238 17 02610 0010 219 20
02010 9086 112 28 02240 9003 214 49 02610 0010 219 20
02010 9086 113 28 02240 9003 217 22 02610 0010 221 50
02010 9086 114 28 02250 9001 214 47 02610 0010 225 60
02010 9120 112 22 02310 0004 126 21 02610 0010 227 17
02010 9120 113 22 02310 0004 127 21 02610 0010 230 21
02010 9120 114 22 02310 0006 119 20 02610 0012 228 16
02010 9125 210 21 02310 0006 120 20 02610 0012 239 5
02010 9125 215 23 02310 0006 121 20 02610 0014 215 6
02031 0010 216 20 02310 0006 122 12 02610 0014 237 25
02050 0010 100 47 02310 0006 123 6 02610 0014 238 27
02050 0010 101 42 02310 0006 124 7 02610 0024 206 16
02050 0010 102 42 02310 0006 124 24 02610 9013 218 14
02060 9805 216 28 02310 0006 125 7 02610 9017 132 15
02070 0010 219 21 02310 0006 125 24 02610 9017 133 8
02070 0010 221 7 02310 0006 126 3 02610 9023 210 8
02080 0014 210 19 02310 0006 127 4 02620 0010 119 9
02080 0014 214 39 02310 0006 128 12 02620 0010 120 9
02080 0014 220 13 02310 0006 129 12 02620 0010 121 9
02080 0014 237 27 02310 0006 134 5 02710 0004 128 15
02080 0014 238 29 02310 0006 219 9 02710 0004 129 15
02080 0018 111 28 02310 0006 233 16 02710 0005 229 17
02090 0008 135 20 02310 0008 106 12 02710 0006 104 28
02090 0008 202 25 02310 0008 107 13 02710 0006 122 23
02090 0008 215 17 02310 0008 108 17 02710 0006 123 25
02090 0008 215 20 02310 0008 109 10 02710 0008 135 21
02090 0008 216 3 02310 0008 128 3 02710 0008 202 10
02090 0008 224 10 02310 0008 129 3 02710 0008 202 26
02090 0008 231 21 02310 0008 201 7 02710 0008 203 11
02090 0010 133 14 02310 0008 219 8 02710 0008 215 10
02090 0010 203 16 02310 0008 219 17 02710 0008 224 9
02090 0010 210 7 02310 0008 219 38 02710 0010 100 46
02090 0010 227 6 02310 0008 229 4 02710 0010 101 41
02090 0010 228 5 02310 0010 107 13 02710 0010 102 41
02090 0010 230 8 02310 0010 109 10 02710 0010 133 13
02090 0012 227 10 02460 0008 106 20 02710 0010 204 48
02090 0012 239 7 02460 0008 107 30 02710 0010 208 17
02090 0014 204 33 02460 0008 110 7 02710 0010 213 47
02100 0010 204 9 02460 0010 107 30 02710 0010 228 4
02100 0010 213 48 02460 0010 110 7 02710 0010 236 15
02100 0010 236 16 02510 0006 126 4 02710 0010 237 5
02100 0012 216 29 02510 0006 127 5 02710 0010 238 5
02100 0016 214 50 02510 0008 128 21 02710 0012 239 6
02100 0020 214 47 02510 0012 100 27 02710 0014 204 34
02101 0010 208 16 02510 0012 101 24 02710 0014 210 18
02130 0006 200 14 02510 0012 102 24 02710 0014 217 14
02130 0006 204 47 02510 0012 212 30 02710 0014 220 14
02150 0008 216 5 02510 0012 213 30 02710 0014 228 7
02150 0008 217 8 02510 0012 214 54 02710 0014 232 6
02150 0008 221 37 02510 0016 126 18 02710 0014 237 26
02150 0008 231 19 02510 0016 127 18 02710 0014 238 28
02150 0008 237 13 02510 0016 128 19 02710 0016 214 51
02150 0008 238 13 02510 0016 129 19 02710 0020 214 48
02150 0010 217 12 02510 0016 206 6 03010 2020 210 14
02150 0010 217 29 02510 0016 214 32 03010 2020 215 13
02150 0010 228 12 02510 0020 212 28 03010 2025 216 12
02150 0010 228 12 02510 0020 213 28 03010 2025 216 42

138




BRESIERS
NUMERICAL PARTS INDEX

HaEs HES|REEFES| T a5 |(HES(REES| HMIEEFES |HES|REHES
PARTS No. FIG .No.| Key No. PARTS No. FIG .No. | Key No. PARTS No. FIG .No. [Key No.
03010 2025 231 7 03110 0004 237 10 04010 6204 206 32
03010 2025 231 25 03110 0004 238 10 04010 6205 206 38
03010 2516 219 15 03110 0010 219 43 04010 6205 214 26
03010 3225 214 37 03131 0820 216 39 04010 6205 225 19
03010 3225 216 31 03131 0820 231 6 04010 6206 204 24
03010 3225 227 12 03131 1020 230 9 04010 6206 214 27
03010 3225 230 10 03131 1030 216 30 04010 6207 204 13
03010 3225 231 27 03131 1045 219 42 04010 6207 212 6
03030 0325 106 10 03410 0508 111 26 04010 6207 213 6
03030 0412 224 25 03410 0508 112 26 04010 6208 208 20
03030 0414 104 22 03410 0508 113 26 04010 6303 214 19
03030 0414 119 4 03410 0508 114 26 04010 6304 206 28
03030 0414 120 4 03410 0508 115 2 04010 9034 214 14
03030 0414 121 4 03410 0508 116 2 04010 9054 204 18
03030 0528 221 2 03410 0508 117 2 04010 9054 212 8
03030 0528 237 9 03610 0010 224 12 04010 9059 115 3
03030 0528 238 9 03610 0015 205 21 04010 9065 214 15
03030 0625 215 4 03610 0015 231 22 04011 6002 135 4
03030 0628 205 18 03610 0020 225 44 04011 6207 212 26
03030 0628 208 26 03610 0025 204 21 04011 6207 213 26
03030 0632 205 16 03610 0025 206 26 04013 6004 221 39
03030 0632 216 37 03610 0025 209 8 04014 6000 224 11
03030 0816 111 4 03610 0025 225 43 04014 6006 214 10
03030 0816 112 4 03610 0030 207 17 04014 6204 236 10
03030 0816 113 4 03610 0030 214 29 04015 6304 116 3
03030 0816 114 4 03610 0040 208 21 04015 6304 117 3
03030 0840 210 9 03650 0021 111 18 04230 3015 100 14
03030 0840 230 4 03650 0025 112 18 04230 9013 101 12
03030 0850 205 23 03650 0028 113 18 04230 9013 102 12
03030 3532 216 35 03650 0028 114 18 04253 0205 213 8
03030 9005 100 19 03650 0030 225 42 04253 0206 206 15
03030 9005 101 16 03650 0042 204 32 04253 2007 214 18
03030 9005 102 16 03650 0047 206 33 04810 0004 222 15
03050 0512 100 15 03650 0047 236 11 04810 0010 205 6
03050 0612 101 13 03650 0052 204 19 04810 0011 135 11
03050 0612 102 13 03650 0052 206 37 04810 9004 209 6
03050 0612 111 7 03650 0052 212 11 05020 1325 206 39
03050 0612 112 7 03650 0052 225 74 05020 1325 236 7
03050 0612 113 7 03650 0055 225 41 05020 2220 204 40
03050 0612 114 7 03650 0065 214 12 05020 2332 212 12
03050 0616 100 16 03650 0072 204 14 05020 2332 213 12
03050 0616 101 14 03650 9005 100 44 05020 3115 205 14
03050 0616 102 14 03680 0005 119 23 05020 3115 206 24
03050 0625 208 9 03680 0005 120 23 05020 9083 101 25
03050 0820 204 2 03680 0005 121 23 05020 9083 102 25
03050 0820 206 2 03680 0005 216 10 05030 1165 212 20
03050 0820 212 16 03680 0008 119 8 05030 1165 213 20
03050 0820 213 16 03680 0008 120 8 05060 9043 214 28
03050 0820 214 4 03680 0008 121 8 05060 9045 214 17
03050 1025 100 17 03680 0010 118 9 05060 9047 208 23
03050 1025 101 15 03680 0010 205 3 05210 0100 205 4
03050 1025 102 15 03680 0012 215 5 05210 0110 204 28
03050 1025 204 5 03680 0012 216 32 05210 0110 208 27
03050 1025 214 7 04010 6004 204 31 05210 0120 107 21
03050 1032 100 18 04010 6004 236 6 05210 0120 108 10
03050 1032 206 3 04010 6006 204 12 05210 0120 109 16
03050 9020 111 3 04010 6008 208 22 05210 0140 220 6
03050 9020 112 3 04010 6009 212 7 05210 0140 222 5
03050 9020 113 3 04010 6009 213 7 05210 0140 223 7
03050 9020 114 3 04010 6010 208 10 05210 0140 224 6
03050 9021 210 5 04010 6203 100 12 05210 0150 221 21
03110 0004 119 11 04010 6203 101 10 05210 0160 223 11
03110 0004 120 11 04010 6203 102 10 05210 0200 220 23
03110 0004 121 11 04010 6203 236 4 05210 0200 221 16
03110 0004 221 5 04010 6204 204 17 05210 0210 209 7

139




BRESIERS
NUMERICAL PARTS INDEX

HaEs HES|REEFES| T a5 |(HES(REES| HMIEEFES |HES|REHES
PARTS No. FIG .No.| Key No. PARTS No. FIG .No. | Key No. PARTS No. FIG .No. [Key No.
05210 0210 212 14 06421 0020 104 4 11010 3320 102 1
05210 0210 213 14 06421 0025 100 3 11010 3330 101 1
05210 0250 223 12 06421 0025 101 3 11015 6111 111 5
05210 0400 106 22 06421 0025 102 3 11015 6121 111 8
05210 0400 107 27 06421 0025 104 2 11015 6141 112 8
05210 0400 110 9 06421 0025 105 4 11015 6151 112 9
05210 9061 106 14 06421 0025 224 28 11015 6161 112 5
05210 9064 107 22 06421 0030 103 4 11015 6330 111 9
05210 9065 107 20 06421 0030 104 3 11015 6370 113 5
05210 9073 107 22 06421 0030 105 3 11015 6370 114 5
05210 9076 107 9A 06421 0035 100 4 11015 6380 113 8
05210 9076 109 16 06421 0040 100 5 11015 6380 114 8
05210 9076 118 10 06421 0040 101 4 11015 6390 113 9
05210 9078 100 35 06421 0040 102 4 11015 6390 114 9
05210 9078 101 31 06440 0030 204 49 11036 7710 100 29
05210 9078 102 31 06450 0010 104 29 11036 7840 101 26
05210 9106 107 20 06450 0010 110 17 11036 7840 102 26
05210 9108 119 22 06450 0010 122 24 11056 6080 110 10
05210 9108 120 22 06450 0030 122 17 11066 6050 106 16
05210 9108 121 22 06450 0030 123 2 11066 6050 107 24
05210 9110 119 14 06450 0030 123 17 11066 6060 107 25
05210 9110 120 14 06450 0030 124 5 11066 6060 110 4
05210 9110 121 14 06450 0030 124 28 11066 6090 106 17
05210 9113 100 39 06450 0030 125 5 11066 6210 110 3
05210 9113 101 35 06450 0030 125 28 11066 6220 110 3
05210 9113 102 35 06460 0016 206 5 11066 6230 110 3
05210 9130 200 18 06460 0016 214 31 11070 8040 100 24
05210 9131 200 20 06460 9006 106 9 11070 8310 101 21
05211 0110 221 9 06710 0022 123 15 11070 8310 102 21
05211 0110 225 65 06710 0022 124 15 11075 6490 100 38
05211 0110 237 4 06710 0022 125 15 11075 6490 101 34
05211 0110 238 4 06710 0043 226 8 11075 6490 102 34
05211 0140 237 19 06710 0043 226 9 11099 6800 100 23
05211 0140 238 19 06710 0056 202 5 11099 6820 101 20
05211 0180 225 68 06710 0062 203 5 11099 6820 102 20
05230 0350 212 21 06720 0078 126 29 11101 0471 105 1
05230 0350 213 21 06720 0078 127 8 11101 0490 105 1
05230 0400 224 2 06720 0078 127 29 11101 0580 103 1
05230 0600 119 27 06720 0078 129 23 11101 7730 103 1
05230 0600 120 27 06720 0078 200 9 11101 7750 104 1
05230 0600 121 27 06720 0078 201 12 11101 7760 104 1
05230 0600 206 41 06720 0130 126 27 11102 7170 107 23
05230 0600 213 43 06720 0130 127 27 11102 7220 107 23
05230 0600 214 11 06720 0130 200 8 11102 7240 106 15
05230 0600 221 34 06720 0150 218 27 11113 6440 103 13
05230 0600 224 3 06810 9036 107 29 11113 6450 103 14
05230 0700 221 35 06810 9052 216 44 11113 6480 104 15
06061 0000 217 4 06810 9053 221 44 11113 6480 105 16
06061 0000 218 3 06810 9053 231 4 11113 6490 104 16
06061 0000 230 15 06810 9053 237 7 11113 6490 105 17
06062 0000 214 43 06810 9053 238 7 11114 7370 103 12
06062 0000 218 17 06812 2560 106 23 11114 7491 104 17
06064 0000 218 18 06820 4071 129 22 11114 7491 105 15
06410 0045 100 13 06820 4090 127 7 11114 7501 104 17
06410 0045 101 11 06820 4112 129 22 11114 7501 105 15
06410 0045 102 11 06820 9075 126 28 11114 7560 103 12
06421 0010 104 5 06820 9075 127 28 11114 7570 103 12
06421 0010 105 5 06820 9075 201 13 11121 7670 110 1
06421 0015 100 2 08010 9049 111 12 11121 7690 110 1
06421 0015 101 2 08010 9049 122 18 11121 7940 110 1
06421 0015 102 2 08010 9049 123 26 11131 6230 126 7
06421 0015 103 3 08010 9061 112 12 11134 6020 126 8
06421 0018 103 2 08010 9061 113 12 11199 6271 106 13
06421 0018 103 3 08010 9061 114 12 11199 6410 110 2
06421 0018 105 2 11010 3310 100 1 11199 6420 110 2

140




BRESIERS
NUMERICAL PARTS INDEX

BaEs |(HES| RUEES| HHaEs |(NES | RHEES MadES |HNES|REH
PARTS No. FIG .No.| Key No. PARTS No. FIG .No. | Key No. PARTS No. FIG .No. [Key No
11199 6440 110 2 12003 6980 108 1 12511 6141 121 21
11501 6980 111 16 12011 6100 100 42 12515 6170 119 13
11501 6990 111 16 12011 6160 101 38 12515 6170 120 13
11501 7310 113 16 12011 6160 102 38 12515 6170 121 13
11501 7320 113 16 12016 6240 103 5 12525 6120 115 7
11501 7430 113 16 12016 6270 104 6 12525 6120 116 7
11501 7491 114 16 12016 6270 105 6 12525 6120 117 7
11501 7560 112 16 12016 6360 103 5 12540 6071 119 6
11501 7600 111 16 12016 6380 104 6 12540 6080 120 6
11502 6191 111 19 12016 6380 105 6 12540 6080 121 6
11502 6212 112 19 12017 6250 103 6 12541 6090 119 16
11502 6330 113 19 12017 6280 104 7 12541 6090 120 16
11502 6330 114 19 12017 6280 105 7 12541 6090 121 16
11510 4080 113 15 12017 6380 104 7 12597 6100 119 24
11510 4084 112 15 12017 6380 105 7 12597 6100 120 24
11510 4084 113 15 12018 6080 103 10 12597 6100 121 24
11510 4087 112 15 12018 6080 104 10 13034 0110 201 11
11510 4087 113 15 12018 6080 105 10 13099 6130 126 22
11510 7241 111 15 12021 6041 103 22 13099 6130 127 22
11510 7241 111 15 12021 6041 104 20 13099 6130 128 26
11510 7430 111 15 12021 6041 105 13 13099 6130 129 25
11510 7970 112 15 12022 6070 103 11 13101 7701 128 1
11510 7970 114 15 12022 6070 104 11 13101 7711 126 1
11517 6140 112 21 12022 6070 105 11 13101 7711 127 1
11517 6140 113 21 12031 6171 106 7 13101 7771 128 1
11517 6140 114 21 12031 6211 107 6 13101 7771 129 1
11517 6150 111 21 12031 6211 109 6 13101 7821 129 1
11525 6590 112 1 12031 6281 107 6 13123 6280 126 10
11525 6600 111 1 12031 6281 109 6 13124 6010 128 22
11525 6760 113 1 12031 6300 108 6 13124 6170 128 24
11525 6760 114 1 12034 6171 106 6 13124 6280 127 6
11527 6180 111 2 12035 6131 107 2 13129 6255 128 23
11527 6200 112 2 12035 6131 109 2 13140 6360 127 9
11527 6200 113 2 12035 6141 107 3 13140 6360 128 5
11527 6200 114 2 12035 6141 109 3 13140 6360 129 5
11532 6030 112 17 12035 6200 106 2 13140 6360 130 1
11532 6220 113 17 12035 6200 107 2 13140 6360 131 1
11532 6220 114 17 12035 6200 108 2 13140 6440 128 5
11532 6231 111 17 12035 6200 109 2 13140 6440 129 5
11535 7380 112 24 12035 6210 106 3 13140 6440 131 1
11535 7380 113 24 12035 6210 107 3 13140 6460 126 9
11535 7380 114 24 12035 6210 108 3 13140 6460 130 1
11535 7810 111 24 12035 6210 109 3 13141 6170 130 7
11537 6040 112 25 12040 6050 103 7 13141 6170 131 7
11537 6040 113 25 12040 6050 104 12 13141 6240 130 7
11537 6040 114 25 12040 6050 105 12 13142 6010 130 10
11537 6130 111 25 12040 6070 103 8 13142 6120 130 2
11539 7790 112 29 12040 6070 104 8 13142 6200 127 10
11539 7790 113 29 12040 6070 105 8 13142 6200 128 17
11539 7790 114 29 12045 6201 100 43 13142 6200 129 17
11539 7910 111 29 12045 6310 101 39 13142 6230 130 2
12001 6001 115 6 12045 6310 102 39 13142 6230 131 2
12001 6050 116 6 12073 6041 115 5 13142 6300 126 2
12001 6050 117 6 12073 6081 115 5 13142 6300 127 2
12001 6130 116 6 12073 6081 116 5 13142 6310 128 2
12002 6090 115 1 12073 6081 117 5 13142 6310 129 2
12002 6280 116 1 12099 6140 109 15 13143 7360 130 3
12002 6350 117 1 12099 6150 108 15 13143 7360 130 3
12002 6600 116 1 12099 6170 109 15 13143 7360 131 3
12002 6650 115 1 12504 6150 120 5 13144 6006 130 1A
12003 6691 106 1 12504 6260 119 5 13144 6006 131 1A
12003 6720 107 1 12504 6270 120 5 13144 6008 130 1A
12003 6730 107 1 12504 6270 121 5 13144 6011 130 4
12003 6920 109 1 12511 6131 119 21 13144 6058 130 6
12003 6930 109 1 12511 6141 120 21 13144 6064 130 8

141




BRESIERS
NUMERICAL PARTS INDEX

HaEs HES|REEFES| T a5 |(HES(REES| HMIEEFES |HES|REHES
PARTS No. FIG .No.| Key No. PARTS No. FIG .No. | Key No. PARTS No. FIG .No. [Key No.
13144 6074 130 4 14098 6870 118 11 16510 6520 120 1
13144 6074 131 4 14099 6260 103 17 16510 6520 121 1
13144 6075 130 5 14099 6260 106 19 16510 6550 119 1
13144 6075 131 5 14099 6260 107 18 16516 6510 118 14
13144 6076 130 6 14099 6260 107 31 16516 6520 118 14
13144 6076 131 6 14099 6260 108 13 16520 6640 126 23
13144 6077 130 8 14099 6260 109 13 16520 6640 127 23
13144 6077 131 8 14099 6260 110 6 16520 6640 128 27
13150 7670 128 7 14099 6270 107 31 16520 6640 129 26
13150 7680 128 8 14099 6270 110 6 16529 6132 101 8
13150 7690 128 9 14099 6350 129 21 16529 6132 102 8
13150 7700 128 7 14501 7660 124 1 16529 6142 100 10
13150 7700 129 7 14501 7790 125 1 16599 6520 118 15
13150 7710 128 8 14501 7810 122 1 16599 6530 119 2
13150 7710 129 8 14501 7920 123 1 16599 6540 118 15
13150 7720 128 9 14514 6300 124 3 16599 6550 120 2
13150 7720 129 9 14514 6320 125 3 16599 6550 121 2
13150 7860 126 12 14514 6560 122 6 18504 6220 132 1
13150 7870 126 13 14520 6062 123 10 18504 6320 133 1
13150 7880 126 14 14520 6182 122 3 18508 6340 100 33
13150 7890 129 7 14520 6182 124 19 18508 6340 135 1
13150 7900 129 8 14520 6182 125 19 18508 6530 101 29
13150 7910 129 9 14521 6560 124 20 18508 6530 102 29
13150 7950 127 12 14521 6560 125 20 18508 6530 138 1
13150 7960 127 13 14521 6880 123 9 18508 6551 137 1
13150 7970 127 14 14522 6450 124 17 18508 6670 100 33
13160 6140 126 11 14522 6450 125 17 18508 6670 136 1
13160 6410 128 6 14522 6510 123 11 18520 6085 126 17
13160 6680 128 6 14530 6510 125 11 18520 6085 127 17
13160 6920 127 11 14530 6520 124 11 18520 6085 128 18
13160 6960 129 6 14530 6831 122 14 18520 6085 129 18
13164 6010 200 11 14530 6831 123 19 18524 6060 103 15
13556 6510 110 15 14533 6490 122 13 18524 6060 107 16
13556 6560 110 15 14533 6490 123 18 18524 6060 108 18
13559 7450 104 24 14533 7030 124 8 18524 6060 109 11
13559 7620 104 21 14533 7030 125 8 18536 6190 126 19
13561 6400 134 1 14538 6540 122 19 18536 6190 128 13
13561 6610 134 1 14538 6540 123 23 18536 6190 129 13
13599 6541 134 2 14538 6910 122 20 18536 6220 127 19
13599 6590 134 2 14538 6910 123 24 18537 6110 126 20
13599 6810 104 25 14538 6910 124 9 18537 6140 128 14
13599 6860 104 23 14538 6910 125 9 18537 6140 129 14
13599 6951 110 14 14538 7000 122 21 18537 6372 127 20
14003 6220 100 32 14538 7000 123 22 18541 6480 133 5
14003 6220 101 28 14538 7000 124 10 18541 6490 137 18
14003 6220 102 28 14538 7000 125 10 18541 6500 137 19
14011 6140 118 5 14553 6051 123 14 18544 6224 132 2
14016 6130 118 4 14553 6051 124 16 18544 6229 132 6
14016 6140 118 4 14553 6051 125 16 18544 6234 132 4
14040 6270 118 12 14599 6051 124 18 18544 6241 132 3
14040 6520 118 12 14599 6051 125 18 18544 6272 133 2
14051 7020 100 37 14599 6450 122 8 18544 6274 133 3
14051 7020 101 33 14599 6450 124 4 18544 6276 133 6
14051 7020 102 33 14599 6590 122 16 18544 6277 133 4
14054 6020 100 36 14599 6650 122 5 18544 6306 132 5
14054 6020 101 32 14599 6670 124 13 18560 6170 126 25
14054 6020 102 32 14599 6670 125 13 18560 6170 127 25
14060 6670 103 18 14599 6681 125 4 18560 6170 128 25
14060 6691 107 17 14599 6710 124 21 18560 6170 129 24
14060 6691 109 12 14599 6710 125 21 18572 6971 132 12
14060 7281 107 17 14599 6830 123 4 18572 7000 124 29
14060 7281 109 12 14599 6840 123 8 18572 7000 125 29
14060 7400 108 12 14599 6850 123 12 18572 7000 133 9
14098 6480 118 11 16502 6100 118 1 18581 6190 135 17
14098 6860 118 11 16502 6120 118 1 18581 6340 137 5

142




BRESIERS
NUMERICAL PARTS INDEX

HaEs HES|REEFES| T a5 |(HES(REES| HMIEEFES |HES|REHES
PARTS No. FIG .No.| Key No. PARTS No. FIG .No. | Key No. PARTS No. FIG .No. [Key No.
18581 6360 138 9 19821 6700 104 9 19851 7232 114 10
18584 6286 136 11 19821 6700 105 9 19851 7242 113 11
18584 6286 138 10 19821 6720 118 7 19851 7242 114 11
18584 6366 135 2 19821 6731 119 10 19851 7265 113 20
18584 6368 135 5 19821 6731 121 10 19851 7265 114 20
18584 6370 135 8 19821 6780 106 8 19851 7630 111 10
18584 6371 135 9 19821 6780 107 7 19851 7650 113 23
18584 6371 136 9 19821 6780 108 7 19851 7650 114 23
18584 6371 138 13 19821 6780 109 7 19863 6080 100 28
18584 6372 135 10 19821 6821 118 3 19863 6090 119 3
18584 6373 135 12 19821 7110 120 12 19863 6160 120 3
18584 6375 135 13 19821 7131 119 12 19863 6160 121 3
18584 6376 135 14 19821 7140 119 12 19873 6150 100 34
18584 6377 135 15 19821 7170 107 7 19873 6150 101 30
18584 6378 135 16 19821 7170 109 7 19873 6150 102 30
18584 6378 136 17 19821 7220 120 12 19899 6050 126 6
18584 6378 138 20 19821 7220 121 12 19910 6021 126 15
18584 6379 135 3 19821 7400 122 4 19910 6021 127 15
18584 6468 137 2 19821 7420 120 10 19910 6021 128 10
18584 6548 136 19 19821 7500 120 10 19910 6021 129 10
18584 6549 136 18 19821 7560 119 10 19910 6021 220 19
18584 6549 138 4 19841 6270 100 41 19911 6370 124 25
18584 6551 136 10 19841 6270 101 37 19911 6370 125 25
18584 6551 138 12 19841 6270 102 37 19921 6230 115 4
18584 6552 136 8 19843 6010 106 21 19921 6230 116 4
18584 6552 138 14 19843 6010 107 28 19921 6230 117 4
18584 6558 136 14 19843 6010 110 8 19923 6540 118 8
18584 6560 136 12 19843 6150 107 9 19923 6680 132 13
18584 6561 136 20 19843 6150 108 11 19926 0040 206 14
18584 6561 138 24 19843 6150 109 19 19926 6180 118 2
18584 6562 138 23 19846 6010 100 6 19926 6190 112 30
18584 6563 138 22 19846 6010 101 5 19926 6200 113 30
18584 6571 138 3 19846 6010 102 5 19926 6200 114 30
18584 6573 138 15 19846 6020 101 6 19928 0280 106 11
18584 6576 138 8 19846 6020 102 6 19928 0280 107 10
18584 6580 138 21 19846 6030 100 8 19928 0280 108 8
18584 6581 138 18 19846 6030 101 7 19928 0280 109 17
18584 6582 138 19 19846 6030 102 7 19928 0300 107 10
18584 6583 138 5 19846 6050 100 7 19928 0300 109 17
18584 6615 137 4 19846 6060 100 9 19928 0490 206 20
18584 6616 137 6 19848 6780 103 16 19928 0560 213 40
18584 6617 137 7 19848 6780 107 19 19928 0560 214 33
18584 6620 137 21 19848 6780 108 14 19928 0580 206 43
18584 6621 137 9 19848 6780 109 14 19928 0580 213 41
18584 6662 138 2 19848 7450 128 20 19928 0580 214 33
18584 6668 136 16 19848 7920 129 20 19928 0590 206 44
18584 6669 136 15 19851 7050 112 20 19928 0590 213 42
18584 6670 136 13 19851 7082 100 11 19928 0590 214 33
18584 6671 136 7 19851 7086 100 11 19928 0720 212 4
18584 6672 136 6 19851 7089 100 11 19928 0720 213 4
18584 6673 136 5 19851 7103 111 10 19928 0730 212 4
18584 6675 136 3 19851 7107 111 10 19928 0730 213 4
18584 6676 136 2 19851 7112 111 11 19928 0740 212 4
18584 6677 136 1A 19851 7116 111 11 19928 0740 213 4
18584 6684 137 8 19851 7119 111 11 19928 0750 208 30
18586 6150 135 19 19851 7125 111 20 19928 0760 208 30
18586 6370 138 6 19851 7132 111 23 19928 0770 208 30
18586 6391 137 10 19851 7136 111 23 19928 1210 206 18
18597 6510 133 11 19851 7139 111 23 19928 1220 206 19
18597 6900 133 11 19851 7181 112 23 19928 6340 118 6
18597 6930 132 10 19851 7201 112 11 19948 6220 106 4
19581 6540 103 20 19851 7211 112 10 19948 6220 107 4
19581 6540 104 18 19851 7222 101 9 19948 6220 108 4
19581 6540 105 18 19851 7222 102 9 19948 6220 109 4
19821 6700 103 9 19851 7232 113 10 19948 6320 107 8

143




BRESIERS
NUMERICAL PARTS INDEX

HaEs HES|REEFES| T a5 |(HES(REES| HMIEEFES |HES|REHES
PARTS No. FIG .No.| Key No. PARTS No. FIG .No. | Key No. PARTS No. FIG .No. [Key No.
19948 6320 109 20 31453 1177 203 23 32226 2800 221 33
19956 6652 115 9 31454 1230 202 4 32226 2810 236 9
19956 6652 116 9 31454 1240 203 6 32226 2850 212 25
19956 6652 117 9 31454 1250 203 4 32226 2850 213 25
30091 7030 236 14 31454 1260 202 6 32226 3130 213 44
31010 0980 226 1 31454 1270 203 6 32232 5740 204 20
31011 0190 226 19 31454 1680 203 6 32232 5750 206 13
31011 0200 226 2 31454 1720 202 4 32232 5760 206 27
31012 0260 226 21 31454 1730 202 6 32232 5770 206 29
31013 0220 226 4 31460 1390 202 1 32232 5780 206 30
31013 0290 226 23 31460 1390 203 1 32232 5790 206 34
31014 0911 229 21 31460 1410 203 1 32232 5800 236 5
31016 1480 226 6 31460 1701 203 1 32236 1300 204 16
31016 1490 226 7 31460 1730 202 1 32237 1980 204 30
31016 1500 226 6 31499 0013 134 6 32251 3460 204 38
31016 1510 226 7 31499 0013 202 8 32251 3491 214 16
31016 1790 226 6 31499 0013 203 9 32251 3640 206 25
31019 0477 226 3 32004 0921 206 42 32251 3660 212 22
31025 0080 226 16 32004 0921 207 1 32251 3660 213 22
31025 0100 226 16 32004 0922 206 42 32252 1310 204 11
31025 0120 226 16 32004 0922 207 1 32253 1610 204 15
31030 0860 229 5 32008 0100 204 35 32253 1620 206 31
31030 0880 226 10 32008 0101 204 35 32253 1630 204 27
31030 0910 229 8 32012 0490 206 9 32257 1371 236 8
31035 2620 229 19 32017 1630 212 24 32259 0820 206 35
31035 2641 229 9 32017 1630 213 24 32261 0140 212 23
31035 2660 229 20 32020 1131 216 21 32261 0140 213 23
31035 2670 229 1 32020 1200 206 22 32261 3120 224 23
31035 2690 229 14 32021 0370 205 13 32261 3170 224 23
31036 1381 226 13 32026 0200 206 21 32261 3180 224 23
31036 1390 229 3 32055 1652 217 1 32263 0140 224 26
31055 0110 226 18 32055 1654 217 1 32280 0160 224 1
31060 0681 228 9 32055 1671 217 2 32280 0160 225 1
31060 0770 228 9 32055 1690 217 3 32284 0727 225 33
31061 0450 228 2 32056 0771 217 10 32284 0728 225 32
31061 0460 228 1 32069 0106 207 4 32284 0773 225 26
31061 0460 228 1 32069 0108 207 6 32284 0774 225 29
31061 0470 228 2 32069 0109 207 9 32284 0775 225 31
31061 0480 228 1 32069 0110 207 10 32284 0779 225 81
31061 0490 228 2 32069 0111 207 18 32284 0790 225 6
31061 0510 228 8 32069 0112 207 19 32284 0791 225 7
31061 0531 228 8 32069 0129 207 2 32284 0792 225 8
31207 0670 216 8 32069 0130 207 5 32284 0793 225 9
31210 0931 216 7 32069 0149 207 10 32284 0794 225 10
31250 0502 216 6 32072 0220 204 22 32284 0795 225 12
31270 0650 216 36 32072 0230 224 29 32284 0796 225 15
31270 0662 231 5 32201 7760 212 18 32284 0797 225 16
31274 0230 231 8 32201 7760 213 18 32284 0799 225 18
31410 2351 202 7 32205 1030 206 11 32284 0801 225 20
31410 2382 203 8 32205 1180 212 5 32284 0802 225 21
31410 2391 203 8 32205 1270 213 5 32284 0803 225 22
31410 2400 202 14 32211 7160 206 1 32284 0804 225 24
31410 2410 203 13 32211 7181 204 1 32284 0805 225 34
31414 1091 202 15 32211 7182 204 1 32284 0806 225 35
31414 1190 203 15 32211 7430 214 3 32284 0807 225 36
31440 0550 202 22 32211 7431 214 3 32284 0808 225 37
31441 0620 202 23 32211 7450 214 20 32284 0809 225 39
31443 0531 203 20 32211 7451 214 20 32284 0810 225 40
31443 0541 203 18 32211 7470 214 21 32284 0813 225 56
31443 0550 202 18 32211 7471 214 21 32284 0814 225 57
31450 0820 202 3 32211 7490 236 3 32284 0817 225 69
31450 0860 203 3 32214 0270 206 7 32284 0818 225 80
31453 1174 202 12 32214 1990 206 40 32284 0819 225 82
31453 1175 202 13 32221 3450 204 41 32284 0820 225 83
31453 1176 203 22 32221 3490 214 24 32284 0821 225 67

144




BRESIERS
NUMERICAL PARTS INDEX

HaEs HES|REEFES| T a5 |(HES(REES| HMIEEFES |HES|REHES
PARTS No. FIG .No.| Key No. PARTS No. FIG .No. | Key No. PARTS No. FIG .No. [Key No.
32284 0822 225 88 32634 5230 213 1 34029 3821 222 21
32284 0823 225 4 32634 5240 213 2 34029 3821 238 1A
32284 0824 225 5 32637 0770 214 23 34029 3826 222 21
32284 0825 225 2 32637 0840 214 23 34045 1030 221 31
32410 6610 205 17 32653 0330 208 29 34046 0180 221 38
32410 6620 205 19 32655 0210 208 31 34049 0192 237 29
32410 6651 216 13 32655 0210 230 16 34049 0192 238 31
32410 6670 231 13 32657 0400 208 25 34049 0193 237 30
32410 6690 231 20 32661 0181 208 24 34049 0193 238 32
32410 6710 231 15 32811 0220 209 2 34049 0224 221 32
32410 6720 205 15 32826 0170 208 15 34050 0930 223 8
32410 6770 215 7 32830 0570 209 5 34050 1050 223 1
32410 6780 215 8 32830 0580 209 5 34053 0290 223 15
32410 6790 215 3 32832 0920 231 12 34056 0340 223 2
32410 6800 216 43 32836 0440 208 35 34061 5881 204 43
32412 0980 224 15 32836 0440 231 30 34062 1880 221 43
32412 0990 210 6 32840 0560 231 3 34063 1220 237 28
32412 1000 216 33 32849 0045 209 10 34063 1220 238 30
32412 1000 231 17 32856 0190 209 3 34067 0030 223 5
32420 2700 205 7 32856 0400 209 4 34067 0280 214 55
32420 2780 224 13 32856 0410 209 4 34067 0290 214 52
32431 2960 205 1 32865 0191 231 1 34067 0640 223 5
32436 2080 231 24 33031 1370 214 9 34067 1220 220 5
32436 2090 231 26 33401 1200 220 1 34067 1381 220 12
32437 0050 205 11 33404 0401 210 1 34067 1510 237 24
32441 2290 205 10 33429 3128 220 3 34067 1510 238 26
32441 2390 205 2 33429 3135 220 2 34067 1710 220 7
32450 1260 224 18 33431 0210 210 17 34067 1710 224 5
32450 1270 216 16 33432 0171 210 20 34067 1730 221 8
32450 1280 216 17 33452 5090 214 6 34067 1810 221 10
32454 1301 216 15 33471 2030 214 38 34067 1950 214 55
32491 0090 204 42 33480 0360 215 24 34067 1970 237 22
32601 0410 212 3 33480 0420 215 22 34067 1970 238 24
32601 0410 213 3 33480 1330 210 4 34067 2830 218 20
32611 0593 208 1 33480 1360 214 34 34067 3520 223 9
32611 0880 212 33 33480 1390 214 36 34067 3590 218 19
32611 0880 213 33 33481 0209 214 35 34067 3640 223 6
32611 0890 212 38 33601 9133 232 10 34067 3820 218 23
32611 1090 213 38 33603 5690 232 1 34067 3870 224 5
32613 0343 208 7 33603 5711 232 15 34069 0240 218 26
32613 0472 208 6 33610 2261 232 11 34069 0450 218 25
32613 0530 212 37 33610 3420 232 2 34069 0510 220 29
32613 0530 213 37 33610 3460 232 16 34069 2010 221 17
32614 0030 208 2 33613 2640 232 3 34069 2021 220 25
32614 0211 212 34 33613 2651 232 12 34069 2060 223 4
32614 0211 213 34 33613 2661 232 17 34069 2350 218 24
32616 0030 208 4 33615 0020 232 4 34069 2490 204 44
32616 0060 212 36 33615 0020 232 13 34069 2650 220 29
32616 0060 213 36 33615 0020 232 18 34069 3571 221 19
32617 0060 208 8 34001 6040 238 1 34070 7970 221 40
32621 1530 214 1 34001 6700 237 1 34070 7980 223 10
32621 1540 214 2 34001 6700 238 1 34070 7990 220 9
32621 1660 214 1 34001 6720 221 1 34070 7991 220 9
32621 1670 214 2 34001 6720 222 1 34070 8000 220 10
32622 0420 208 11 34001 6721 221 1 34070 8010 220 11
32622 0430 208 12 34001 6721 222 1 34070 8020 220 21
32624 0600 214 13 34010 6520 221 3 34070 8040 221 14
32624 0610 214 22 34010 6530 237 6 34070 8050 221 20
32624 0690 214 22 34010 6530 238 6 34070 8060 221 23
32630 1770 208 19 34010 6620 224 7 34070 8070 221 25
32631 2300 214 25 34017 0880 218 21 34070 8080 237 20
32631 2381 214 25 34029 2120 221 45 34070 8080 238 22
32634 4940 212 1 34029 2120 222 6 34070 8090 237 21
32634 4960 212 2 34029 2120 237 11 34070 8090 238 23
32634 4970 209 1 34029 2120 238 11 34070 8100 238 20

145




BRESIERS
NUMERICAL PARTS INDEX

HaEs HES|REEFES| T a5 |(HES(REES| HMIEEFES |HES|REHES
PARTS No. FIG .No.| Key No. PARTS No. FIG .No. | Key No. PARTS No. FIG .No. [Key No.
34070 8380 238 21 36070 0231 200 10 38561 2820 233 42
34075 0300 221 12 36071 0060 200 21 38562 0310 233 39
34075 0302 221 12 36072 0130 200 19 38565 0461 233 2
34080 1660 237 23 36074 0123 200 22 38565 0511 233 4
34080 1660 238 25 36077 0990 226 25 38572 0011 103 19
34411 1190 218 1 36077 1060 200 7 38572 0011 123 21
34411 1210 218 4 36077 1070 126 26 38572 0011 124 23
34490 2310 218 9 36077 1070 127 26 38572 0011 125 23
34495 2380 214 41 36077 1080 200 15 38572 0360 122 15
34495 2382 214 41 36077 1170 226 24 38572 0360 123 16
34495 2790 218 16 36077 1290 200 16 38572 0360 124 22
34496 0440 214 42 36077 1290 200 16 38572 0360 125 22
34496 0440 218 34 36080 0040 200 13 38575 0360 233 29
34496 0484 214 42 37031 0590 218 11 38583 0091 210 24
35010 3830 219 6 37031 0610 218 12 38587 0301 233 22
35011 1300 219 1 37077 0130 218 32 38587 0641 233 23
35031 2080 229 22 37090 0760 218 30 38589 1051 201 16
35032 0390 210 27 37201 0980 239 1 38589 1124 221 47
35032 0400 210 30 37211 1070 239 2 38596 0550 218 33
35036 0110 211 11 37810 6940 219 4 38910 1950 200 2
35050 2752 219 10 37810 6950 219 5 38932 0231 200 5
35050 2753 219 10 37810 6960 219 25 38941 0310 200 4
35050 2770 219 11 37810 6970 219 29 39010 1100 234 2
35050 2781 219 12 37830 6890 217 16 39010 1290 234 1
35071 1570 210 25 37830 6910 217 17 39012 2010 234 3
35071 1580 210 37 37830 6930 217 25 39012 2030 234 4
35075 5840 219 18 37846 0640 236 12 39012 2040 234 5
35075 5850 202 19 37846 0840 216 47 39012 2060 234 6
35075 5850 203 24 37891 0020 215 26 39012 2080 234 7
35075 5991 219 18 37891 0020 224 20 39012 2090 234 8
35507 0411 227 1 37891 0240 227 11 39012 2110 234 9
35510 5460 219 24 37891 0251 210 3 39012 2130 234 10
35510 5470 219 28 38504 0990 210 22 39017 3600 235 7
35511 1970 219 36 38504 0990 211 1 39017 3650 235 17
35517 1760 219 37 38510 1910 210 35 39019 5580 234 13
35525 2320 227 18 38510 1910 233 17 39019 6030 234 15
35560 5070 210 38 38512 0700 210 36 39019 6040 235 11
35560 5150 210 39 38512 0700 233 18 39019 6050 235 9
35560 5290 217 27 38515 0200 219 23 39019 6090 235 12
35563 0100 227 3 38515 0200 233 15 39019 6100 235 10
35570 0581 227 25 38520 0570 233 14 39019 6110 235 13
35575 2220 227 2 38520 0731 231 29 39019 6200 235 14
35585 0170 227 14 38520 0731 233 11 39019 7120 234 16
35810 4750 230 2 38520 0891 233 12 39019 7710 235 5
35810 4770 230 14 38520 1810 210 32 39019 7720 234 14
35810 4780 215 14 38520 1810 233 7 39019 8180 235 8
35820 0930 215 1 38520 2100 210 42 39019 8190 235 4
35820 0940 230 1 38520 2100 233 37 39019 8241 235 16
35850 0261 230 5 38520 2110 210 33 39019 8301 234 12
35851 1120 230 18 38520 2110 233 8 39021 1791 235 2
35851 1220 215 21 38521 0280 210 34 39023 0120 235 3
35851 1230 215 12 38523 0250 233 21 39037 2000 235 18
35851 1240 210 13 38523 0300 233 20 39037 2400 235 6
35851 1250 215 11 38524 0038 233 13 39037 2410 237 18
35851 1260 215 19 38525 0130 233 25 39037 2410 238 18
35855 0010 230 7 38528 0210 201 15 39811 0100 227 20
35855 0020 230 20 38528 0210 233 27 39811 0100 229 30
35855 0190 230 6 38531 0021 233 33 39811 0110 201 4
35856 0180 216 26 38541 0080 233 40 39811 0110 217 9
35856 0190 216 27 38541 0130 233 41 39811 0110 230 13
36010 2060 204 45 38547 0300 211 2 39811 0140 221 46
36010 2110 201 1 38547 0301 211 9 39811 0240 226 15
36020 0670 201 5 38547 0302 211 8 39811 0250 226 14
36030 0080 201 10 38560 3370 233 38 39811 0501 226 28
36050 1350 201 2 38561 1040 233 1 39811 0501 227 8

146




BRESIERS
NUMERICAL PARTS INDEX

HaEs HES|REEFES| T a5 |(HES(REES| HMIEEFES |HES|REHES
PARTS No. FIG .No.| Key No. PARTS No. FIG .No. | Key No. PARTS No. FIG .No. [Key No.
39811 0550 228 10 39821 5500 231 16 39923 2470 213 13
39811 1640 215 16 39823 0070 217 26 39923 3780 206 12
39811 3000 230 19 39833 0290 229 10 39923 5520 204 29
39811 3310 221 30 39833 0320 229 15 39923 5760 219 41
39811 3570 201 9 39834 0240 210 29 39926 0130 208 5
39811 4451 216 9 39834 0240 229 25 39926 1070 212 35
39811 5430 219 32 39834 0460 210 31 39926 1070 213 35
39811 5500 206 45 39838 0840 224 22 39926 1080 212 39
39811 5530 201 3 39838 0850 224 22 39926 1080 213 39
39811 5630 220 15 39840 0430 212 27 39926 1250 208 3
39811 5630 237 14 39840 0430 213 27 39926 1500 204 37
39811 5630 238 14 39840 0550 204 10 39926 1840 204 36
39811 7180 215 18 39848 0240 220 22 39931 0330 208 34
39811 7270 226 14 39848 0240 221 27 39937 0740 212 15
39811 7710 229 27 39848 0320 221 26 39937 0740 213 15
39811 7790 230 12 39848 1040 221 15 39941 0140 216 25
39811 8540 229 28 39848 1300 221 22 39943 1070 216 34
39811 9670 226 5 39851 0070 217 5 39943 1070 231 18
39811 9870 200 23 39851 0070 230 3 39956 4790 205 8
39811 9870 233 3 39851 0150 224 14 39956 8660 204 8
39811 9972 203 7 39851 0300 218 2 39956 8680 206 9
39812 0410 219 31 39851 0350 212 19 39956 8720 218 7
39812 0790 228 3 39851 0350 213 19 39956 8730 216 38
39812 0950 224 21 39851 1310 205 20 39956 8740 233 32
39812 0961 210 40 39851 1310 215 9 39956 8751 233 30
39812 0971 229 2 39851 1320 215 2 39956 8760 227 15
39812 0980 229 24 39851 1320 216 22 39957 0110 221 48
39812 1150 219 2 39851 1320 231 14 39958 1320 210 15
39812 1160 226 12 39851 1710 219 14 39958 1330 210 10
39812 1440 219 40 39851 1930 204 39 39960 0110 214 44
39813 0310 201 14 39851 1990 233 34 39960 0110 218 28
39813 1210 219 35 39851 2160 219 14 39961 1460 217 23
39813 1310 219 13 39856 0730 207 15 39961 2070 214 46
39813 1330 227 21 39856 6470 204 26 39961 2071 214 44
39813 3690 229 12 39856 6470 206 36 41081 0430 225 86
39813 4730 229 26 39856 6480 204 25 45467 0040 237 3
39813 5010 227 22 39875 0150 200 17 45467 0040 238 3
39813 5140 227 23 39875 0150 228 11 48522 0181 233 9
39813 5150 227 24 39875 0240 233 5 49099 2230 235 1
39818 0332 221 6 39875 0260 203 17 49099 2480 235 15
39818 0610 221 4 39875 0410 202 17 49818 0100 227 4
39818 0610 237 8 39875 0410 203 14 49821 1470 208 28
39818 0610 238 8 39875 0420 221 18 49822 1080 224 17
39818 0671 219 16 39875 0430 226 26 49822 1100 216 24
39818 0890 231 23 39910 0630 220 28 59973 0030 218 31
39818 0921 216 1 39911 0280 226 29

39818 1300 210 16 39911 0340 216 19

39818 1760 216 14 39911 0340 217 28

39818 1770 229 23 39911 0340 220 26

39821 0070 119 7 39911 0340 233 6

39821 0070 120 7 39911 1960 122 22

39821 0070 121 7 39911 1960 226 27

39821 0280 205 5 39911 1970 217 20

39821 0290 230 11 39911 2130 220 16

39821 1210 219 34 39911 2130 237 15

39821 1880 233 10 39911 2130 238 15

39821 2210 216 4 39911 3240 221 28

39821 2310 218 5 39911 3620 226 28

39821 3340 209 9 39921 0280 239 4

39821 3410 217 24 39921 0710 214 49

39821 4450 205 22 39921 1670 212 10

39821 4540 227 7 39921 1890 216 41

39821 4590 208 37 39923 0880 204 23

39821 4590 216 23 39923 1190 212 9

39821 4590 231 32 39923 2470 212 13

147




FM60MJ/FM60DMJ A—41JE£7
(FM60MJ/FM60DM MOWER)

MmESIEZES]
(NUMERICAL PARTS INDEX)

148



BRESIERS
NUMERICAL PARTS INDEX

HaEs HES|REEFES| T a5 |(HES(REES| HMIEEFES |HES|REHES
PARTS No. FIG .No.| Key No. PARTS No. FIG .No. | Key No. PARTS No. FIG .No. [Key No.
* 307 4 02610 0012 303 24 04010 6205 302 6
* 402 10 02610 0012 406 10 04010 6205 402 15
* 402 11 02610 0012 407 10 04010 6205 403 3
* 411 4 02610 0012 407 18 04010 6205 404 7
01010 9546 301 4 02610 0014 410 8 04010 6206 303 7
01031 0812 407 14 02610 0016 304 27 04010 6206 303 15
01031 0816 305 15 02610 0016 306 7 04010 6303 302 9
01031 0830 304 12 02610 0020 306 14 04010 6303 402 19
01031 1230 305 3 02610 0020 407 11 04010 6305 302 20
01041 1025 409 3 02610 0020 408 19 04010 6305 402 22
01041 1030 407 2 02610 9189 405 11 04010 9134 303 31
01041 1030 409 5 02610 9191 408 21 04010 9149 402 14
01041 1225 406 13 02710 0008 304 15 04011 6008 303 16
01041 1225 408 16 02710 0008 305 16 04011 6208 303 5
01041 1270 405 9 02710 0008 407 13 04014 6204 304 31
01041 1270 406 8 02710 0010 407 3 04014 6204 305 25
01041 1285 406 9 02710 0010 409 4 04810 0012 408 13
01081 0814 302 28 02710 0012 302 34 05010 9018 403 5
01081 0825 302 35 02710 0012 303 23 05010 9018 404 8
01131 0616 302 14 02710 0012 305 4 05010 9019 403 6
01151 0814 304 24 02710 0012 405 12 05010 9019 404 10
01151 0814 304 30 02710 0012 406 11 05010 9020 402 24
01151 0814 305 22 02710 0012 406 14 05020 9037 302 4
01151 0814 305 28 02710 0014 408 4 05020 9078 302 24
01151 0820 302 25 02710 0016 304 28 05020 9835 303 41
01151 1016 303 27 02710 0016 404 16 05030 9029 402 17
01151 1220 302 32 02710 0018 303 10 05210 0180 302 3
01151 1240 303 43 02710 9801 303 20 06061 0000 305 9
01161 1020 408 22 03010 2010 304 21 06061 0000 403 9
01161 1025 407 22 03010 2018 401 10 06061 0000 404 11
01161 1220 303 11 03010 2018 402 30 06061 0000 404 20
01161 1220 402 7 03010 2020 306 11 06061 0000 405 8
01161 1220 403 2 03010 2520 301 6 06061 0000 408 7
01161 1225 404 4 03010 4025 407 9 06061 0000 408 17
01161 1230 402 8 03010 4025 407 19 06061 9003 405 7
01321 1216 302 33 03030 0420 304 18 06061 9004 407 15
01321 1230 303 22 03030 0440 304 8 06062 0000 303 42
02040 9801 303 19 03030 0540 410 7 06063 9801 302 39
02090 0008 304 3 03030 0650 305 11 06063 9801 303 33
02090 0008 304 13 03110 9017 305 13 08010 9127 405 1
02090 0008 305 17 03110 9027 410 11 08052 9118 303 13
02090 0008 410 15 03131 1050 305 12 19845 0531 302 2
02090 0010 303 38 03131 1050 408 11 35021 0010 304 19
02090 0012 305 5 03410 9090 404 14 35024 0010 304 20
02090 0016 304 29 03410 9091 402 26 39019 6260 307 3
02090 0016 306 5 03410 9803 303 6 39019 6810 307 1
02100 0010 407 4 03410 9803 303 25 39811 0501 302 27
02100 0010 409 6 03610 0017 302 11 39811 6000 304 10
02100 0012 405 13 03610 0017 303 30 39821 5000 302 37
02100 0012 406 12 03610 0017 402 20 39921 0190 305 20
02100 0012 406 15 03610 0017 405 6 49821 1370 304 7
02100 0012 408 15 03610 0022 403 12 49822 1390 304 17
02100 0012 410 9 03610 0022 404 22 49822 2010 303 39
02100 0014 408 5 03610 0025 303 4 49843 0160 304 33
02100 0016 404 17 03610 0025 303 36 49851 0120 303 35
02220 0008 301 5 03610 0025 402 31 49851 0500 305 8
02230 0008 302 36 03610 0030 408 10 49921 1550 303 40
02310 0008 304 9 03650 0040 303 32 49921 1560 305 21
02510 0008 302 29 03650 0047 402 21 49921 1670 305 10
02510 0010 402 3 03650 0052 302 5 49921 1730 305 27
02510 9003 303 21 03650 0052 402 16 49921 2020 303 12
02610 0008 304 14 03650 0052 403 4 49921 2220 303 34
02610 0008 401 9 03650 0052 404 9 49923 4340 302 8
02610 0008 402 29 03650 0062 302 19 49928 0330 302 17
02610 0010 306 10 03650 0062 402 23 49928 0340 302 18

149




BRESIERS
NUMERICAL PARTS INDEX

HaEs HES|REEFES| T a5 |(HES(REES| HMIEEFES |HES|REHES
PARTS No. FIG .No.| Key No. PARTS No. FIG .No. | Key No. PARTS No. FIG .No. [Key No.
49928 0360 302 10 64225 0071 306 13 69772 0180 401 5
49943 0971 303 9 64225 0080 304 6 69811 0050 410 14
59821 1590 306 12 64225 0260 410 5 69821 0030 409 7
59973 0020 306 15 64226 0100 306 9 69821 0060 408 14
59973 0050 306 6 64250 1230 306 1 69821 0070 410 6
61016 0540 404 3 64250 1250 306 2 69822 0060 405 14
61021 0131 303 17 64250 1440 410 1 69822 0080 402 28
61021 0181 303 1 64250 1450 410 2 69921 0040 405 10
61021 0200 302 22 64255 0670 306 3 69921 0050 403 14
61021 0640 403 1 64255 0780 410 4 69921 0050 404 24
61021 0650 404 1 64256 0130 306 4 69923 0340 408 3
61021 0790 404 2 64256 0300 410 3 69923 0350 408 9
61046 0110 302 1 64531 0310 303 8 69923 0360 410 10
61046 0480 402 1 64531 0330 403 13 69928 0010 405 15
61056 0742 302 30 64531 0330 404 23 69928 0020 403 10
61056 0762 302 31 64537 0010 403 15 69928 0030 402 12
61056 0910 402 5 64537 0010 404 25 69928 0040 402 13
61056 0920 402 6 65002 0050 305 14 69928 0050 403 18
61060 0081 302 12 65002 0070 408 1 69928 0060 404 28
61099 0200 302 23 65015 0080 304 22 69928 0090 405 5
61099 0210 302 13 65015 0170 304 25 69934 0050 404 15
61300 0040 402 10A 65015 0181 305 18 69940 0040 403 16
61327 0360 302 21 65015 0260 408 2 69940 0040 404 26
61327 0430 402 9 65015 0270 407 8 69940 0050 403 7
61327 0440 402 18 65016 0100 407 17 69940 0050 404 19
61331 0120 302 16 65203 0460 305 7 69940 0100 402 2
61331 0130 302 7 65203 0500 407 5 69960 0030 410 13
61346 0230 303 14 65203 0500 407 5 69961 0180 410 12
61346 0451 303 2 65203 0510 408 6 69961 0230 401 8
61346 0490 404 6 65205 0040 305 24 69968 0030 403 8
61346 0500 404 5 65205 0070 407 12 69968 0030 404 18
63011 0283 303 18 65205 0080 408 20 77566 0140 305 19
63011 0330 303 3 65215 0140 304 26 E0101 0110 302 15
63011 0770 402 25 65215 0180 304 23

63011 0780 404 13 65220 0650 407 7

63011 0930 404 12 65222 0340 403 11

63025 0922 302 26 65222 0340 404 21

63025 0942 304 4 65225 1160 305 23

63025 0962 304 5 65225 1330 408 18

63025 1250 406 2 65226 0690 407 6

63025 1260 406 4 65226 0690 407 6

63025 1270 406 5 65226 0700 407 1

63025 1280 406 3 65226 0700 407 1

63025 1320 402 27 65226 0740 407 21

63202 0250 405 2 65226 0750 407 20

63220 0390 303 28 65230 0750 305 6

63226 0100 303 29 65230 0770 305 1

63226 0260 405 3 65230 0790 305 2

63232 0051 303 37 65230 4070 408 8

63810 1350 305 26 65230 4080 406 6

63810 2920 304 32 65230 4090 406 7

63810 2941 304 1 69021 0430 411 2

63810 3170 406 1 69026 0590 307 2

63810 3171 406 1 69026 0690 411 1

63811 2130 403 17 69036 0290 411 3

63811 2130 404 27 69720 0050 301 3

63811 2140 405 4 69730 0010 402 4

63815 0450 304 11 69746 0010 408 12

63815 0870 409 1 69760 0290 301 1

63830 0140 304 2 69760 0350 401 1

63836 0220 302 38 69771 0340 301 2

63837 0011 304 16 69772 0080 401 2

63837 0100 303 26 69772 0090 401 4

64216 0120 306 8 69772 0100 401 3

64220 0010 409 2 69772 0150 401 6

150




>

SHIBAURA
Green Products

N\

o SRatIHIZI S



